SST-EAGLE2-EX

INSTRUCTION

0ol

MANUAL

GLEZ

HIROS0.

1 [ 1

HIROB30.

©1995

BEINKETCORAR:CRRET. L BEH»
iKhad, ELLEEVTE L, Ko, R20k
WITHTEBFY T ik, RETHICHTHRAT
TFEW,

B CORERL RECEERICHEELTTEW,

KEUSHRDED, FHEL(HREEET IREY
HUEY.

B Please read this manual in its entirety before
attempting to assemble the helicopter. In particular,
please read the section entitled ‘Always follow these
rules for satety' before attempting to fly the
helicopter.

B Keep this manual in a safe place.

¥ Changes in product specifications may be eflected
without notice.



B R

Contents

1. LI BRI DNT . P.2

2, EREDEHIZHTETFUTIV oo P.3~7

3. Fw hBAMISELRED P8

4. FAVORBHEEYAXORIT P.9

I i KV (- S P.10~37
D—&—~y FOMYT e P.10~11
T EROOHLE e P.12~14
Bl i P.15~17
Tl —ADORIN (L S-HHOWED P.18~25
D—&—~y KON P.26
TR P27~28
T IEYOMLN oo P.29
FFOWNE e P.30~31
D r—UOEUE e P.32~34
Y EVOHIE P.35~36
AL VE—2—=O8T e P.37
Frb T R—¥—DF P.37

6. MWB(TOREH—EOLvyTI2 .. P.38~42
FORGIEAIE P.38
Il R—&— TABLDEwT Y L P.39
AOw D yT4 T P.40
CwFrarho—A- ¥ -0 vF 7 P.41
IFLLTT A
AR I D=L T—LOvF w0y P.42

AL F o B - N P.43~45
AATALOEE e P.43
T A NTOENR P.44
A FNOER P.45
T B AN - (PLIESELTT W

B, =W R e e P.46~61

9. HEHESAVIIONT P.62

o

Introduction  Concerning the Manual
Always follow these rules for safety
Necessary items not included in the
“SST-EAGLE 2” kit
Screws & reading sizes

Assembly procedures
Rotor head assembly
Engineassembly ... .......... ... ..ol
Lever assemnbly

Frame assembly (attachment of levers)
Attachment of rotor head
Assembly and attachment of the tail ...........
Landing gear assembly

Attachment of the servo
Attachment of the linkage
Cabin assembly

Main rotor assembty
Cabin and tail rotor assembly

Adjustments (Transmitter and servo settings)
Basic operations of the transmitter
Elevator and aileron settings
Throttle settings
Pitch control and rudder settings ..............
Mixing arm and

stabilizer control arm settings .................
Replacementofparts ............... ...t
Replacement of themainmast ................
Replacement of the center hub

Replacement of the spindle

Replacement of the blade spacer ..............
Parts list
Parts for repair and maintenance

P.45

P.46~61




LI
Introduction

LR SERIIDA Y FRLA/ INTETRATOF A
K7V —h8 4 TRBORICAY ITZ—TF, B & CRENE
R - AR % SST-EAGLE 2X 8L 2 L 72

SO CE%IEME ISST-EAGLE2] & B E LT/ & M
LHDAES IXET,

Afid, REORMEE Y E20E AL TV AT BHRIIE

HEEATHEYETH, ELVHLEL EUALAROIRES T

Bk u< 2B En ) TR AEF T VT ET, AHHE

EMDUETECHAT, NV I7E—OWEEL+HIHRLT

T EBDTF XL,

OB FCHAOR - NEFEBEPOT I,

w2 DREORE, BEOLHE, BaFEO0TRELIRE

3.

F—BHOFR FRES-ABEIR. SEHTT, EWNE

A FUMAEOHE 6, b OF-RRSHERAEE TR

A e NELHED L EETF X,

X BESFTOHSERBTERED— FOLENo.
EEBLTTREW,

FAHIN TR

ALY O—&—EE 1,520mm

F= e —&—EE 280mm

MikE 1,430mm

ST 4,650g~4,900g
BT —H, BHEOERIC LY
&EDYET,

LS 60~61H

{if1 P 7 i R AP Sch- ~YV 374 —HERE
54— R{EH

LR FELCEREIILLIEMHY T,

HEBEICDWT
Concerning the Manual

O ZOHRBAHZEEX ¥ 7 ML, EX~NU MEgk, STD> +
7 MERE. STDUb b (LR D4E I HIGL TV EY, &£t
siavicdtds |EX-S| [EX-B] [STD-S| [STD-B|
ERECHTITRIT>TREL,

@ HRMInEMESEHECILT, MNOHMORREF Y ILT
T&,

FRT a8,
Part bags used.

Y

We thank you very much for buying “SST-EAGLE 2”. This is our
ultimate R/C frame helicopter, into which Hirobo has poured all the
know-how it has accumulated over ten years. So we named this
very fundamental, boundlessly potential product of ours “SST-
EAGLE 2", which means “Sword” in Japanese. This helicopter is
designed so that anyone can operate it to make the most of its
performance.

However, any complicated piece of machinery like “SST-EAGLE
2" can be very dangerous if improperly assembled. So please read
this explanatory pamphlet thoroughly and make sure that you
fully understand all instructions before you begin assembly.

In addition, please confirm that atl parts are included as listed on
the parts list before starting.

It is not the policy or practice of Hirobo to exchange or return parts
after the package has been opened.

In case you discover any parts that might be defective or missing,
please contact the retailer who sold you the product, get their
signature on your Customer's Card and contact Hirobo's Sales
Dept. with a description of the problem parts,

¥ When making inquiries by telephone, please
let us know the Handling No. on the User's
Card.

Technical data

Main rotor diameter 1,520mm

Tail rotor diameter 280mm

Body length 1,430mm

Weight 4,650g~4,900g

(when fully equipped) The weight may vary a little with
the weight of mounted servo or the
hattery, etc.

Engine For 60~861 helicopter

Most appropriate radio 5ch radio for helicopter with

to use H-servo

% Specifications are subject to change without notice.

D) This manual concerns the following 4 models; the EX

SHAFT model, the EX BELT model, the STD SHAFT model

and the STD BELT model. Refer to the corresponding parts

in each section with the [EX-S], [EX-B|, [STD-S] er |STD-B|
designation upon assembly.

Refer to the left column of the manual and check the number

of emall parts.

L

g |[2]

o Ay iadl—hAEICHORCEL
ey oL hEX-A, STDHYH» b

A2 wiaSlL— O
Swash plate assembly

m

x*

@
v
A
g
w

STD-

iy b FEXAL . 2

Pivot it EX-A
e AN HEIE € b K L (DR FEX 85
O;@m =T E MU 1 £,
[ S i ) . 2
Pivot bolt {I}
gEH— A 3 M2x8CS Vily b KA NEX-AMILE

85 ball with stand Pivotbolt EX-Aor E

® 10

M2X6CS 3

iy b A D)
© [m=m Pivat bolt (D)
iy bAULRE
Pivat bolt (E)

wﬁ’ X7 v a Tl — kKK LR TS

Swash plats ussembly
(Pre-assemhled into our fuctory)

/

MaRoEN. KIHE. HAN.

WYy Pivotbolt EX-AorE

g

[exs]
ST0-B

= In the case of EX models, attach pivot beits
EX-A, pivot bolts {D} and EXe5 ball with
stands te the swash plate assembly as
ghowm in the diagram belaw. In the case of
Lhe STD modele, attach pivot bolta (E) in the
place of pivot belts EX-A and attach pivot
bolta (D) and EXe5 ball with atands to the
awash plate amssmbly us shown in the
diagram belaw.

S R o o O Y )
Pivot bolt (D)

HAEATIRE{ DT -2 XrER
EhTVWET., v—IKEELT
HuaEHDTTEW.

This instruction manual uses several
symbols. Please note them during
the entire assembly.

] T MR
agent  AppLy screw locking agent.
to all the seven pivot bolts.

# b FEX-AWIZE

D A EXA E ST.DH
For EX For ST.D

Key Number, Part Name, True-io-

scale Diagram, Quantity Used.

Ov—rHHEEMRIE. SE—421 MF YO ZRDEERLTTFI V.
Please use HOBBY TIGHT (screw lock adhesive) in places marked .

2




REDEHIIYTEFY FEL
Always follow these rules for safety

@ K, kil rHLEOEEEPRLTEA0, RIZIENBER
2 EOFEESTI2>TIETY,

® NITTFID, LR TOREREHEREA, Tk
BEEE>TEBRLALHKEI Y,

® BEAIL2RBL. BEVWIZLEDEMNCOTLRLADNIE

PBTRELTIHEE Y,

MEZEL T i

A =

EEEOBS, RITITTERL CARSBEREShTVET. RC
A DT Z -GN T PRI RITEI R I M TERTH, TR
FIEipBrmeTh s A, TI . APHAREILED
HAlE KEIASRRELIC oA . & kB R L R E T,

MAFOE R BN ARA L AR, ATERELT FEY, BT
2. B—¥—FL—FCHGik v idnd, MERENRLES
TH, BRBCHMALBERPDAEANRELEL T VLI EAH) ET.
ZOFEFTMITLTVE L, O—¥ -V NI LY,
1500 i D ik E L Tva D —2 =D NG 7o b AT
LAY, B2 -7 — KR T - ol 20T KHEH
E AR I 3 2
PLTEEDLCIRENREL S,
L,

T( “-—Llsl'llléﬁu% L’_C I‘

I SST-EAGLE-2(M A o > O — & — D %M A — K ILEFH
200kmEL Fiz ) 2Y. 734 FOBIERECLANERY
FEEIMDT FIL,

D HLOABEEARLWAEANBTY, 1734 T ILE
FTFzw 2L TFE, BIZPTHEYALEATRSAE
BHOWMHEE LT A,

& HMAEERLILTCENSHTRATESVOIRESTOT
IR L THH LT REY,

@ CEEESLkmB PR EChHIEES, DU NTIRICRCERL

AT H AN LM EESBETY, (17 f;&m £ & 9%km A
B % B B TS A BT,
B Y2AOWLHA, ¥RANICEDHER, WMLowtu |

DHTECPRETOTI FATI,
© HEMNAAOWE NI A TRELA I THICD>EXL
TE--go e avhriizdonT, JTTHRTEN,

[/ ofsde 15903k DNADETTH
NA mkize, T3V 3VEHEE OFRE (Y004
i) dMARETTSHLEST, 1573881 Oy
rvzz/m%J®MAMﬁﬁumPﬁﬁﬁﬁKm (O H A
FUDCEMME (A ZEENZ2RARCENRAALE
L.

® In order to prevent fires, burns and other injuries, always
follow the rules for safety shown herein.

® Before flying your model, be sure to read all cautionary items,
and confirm that the model can be operated safely. Please
enjoy operating your model responsibly,

@  After reading this manual, store it where it can be easily used
for reference.

WARNING

Strict pre-flight inspections are mandatery for real planes.
Although the R/C helicopter is small and ean be flown with ease, it
does not differ from real planes in that it {lies through the sky and if
it happens to hit a person or a vehicle, it may cause much trouble
and lead to severe injury or damage,

Be sure to inspect the helicopter before flight and in the case of an
anomaly. If the rotor blade hits the ground during flight, minute
cracks and loosening may occur at various parts even if there are no
apparent damages. If the helicopter is flown in such a condition, the
cracks on the rotor may enlarge and leading to severe accidents.
For example, the weight may fly off from the interior of the rotor
which rotates rapidly at around 1500 rpm or the rotor may fly off
from the blade holder.

Immediately replace parts if any suspicious condition is noted.

D) The tip speed of the main rotor of SST-EAGLE-2 may reach
200 kph or more. Make sure that there are no persons nearby
upon flight.

The machine screws tend to loosen when the helicopter is
new. Be sure to make inspections on each flight. Be sure o
apply locking agents to machine screws that loosen easily.
Be very careful upon use; the maker shall not be liable for
accidents.

The radie wave will reach a distanee of approximately lkm
or more. It is necessary to confirm that there is nobody else
using RC equipment within the area. {Dangerous radio wave
interference may occur unless a distance of 2km or more is
provided when radio waves of the same frequency are being
used.)

& Pleage note that the maker shall not be liable for any crashes
or damages due to loosening of machine screws and poor
servicing.

Also, please note that the maker shall not be liable for any
problems arising from the use of parts other than genuine
parts.

&

&

®

@




&\ = = WARNING

IV I VIREIDRTIC
Before starting the engine

1. ThEZRY) . RITIEEEM LTI,
® hAE. HFALE R UL BEDFORMERITED
LIDERGT ST,

2. HEOFENEEELTIES Y,

& WE, BOXE, RUEBRRITIPRONTIES

& HMENECERYREYODTRER I VIV RES, Bl
BT Amdy,

€ ADBBVEFTIERITIERNTI AT WY,

& K, OPE, WA Y OES THRRIT XYLV T LRI,

& B B BERALYORLTIEIRITIERNTIES L,

¢ EBURAFROBEBREREAIAE HIBRRITIL LT LH
RN

3. O LS R A FARBKHTTIEATEIERVTIEE W,

¢ it

& g EREPOA,

& ENTVaK, FHRAO, BoTVaE,

& EMORE. FOMORA TERL4RESTIGGAL

& ANLEDHEY. BAOBHEEY BN, L LHEYLE
{HITODADLLRTEFLETTHLEOT{HE,

4. BERELTHERALEWVTAE N,

& BRI RVBUEPH I E LAV TCE XY,

¢ FHRRVRENTSWE. BYTOWBATHAL TS K
v,

& BB R AERL RV T L E X,

5. IhAYLABRETHLOTIEZ Y,

® EET, EXAFRVEHERULTLEE Y,

® EL% B 20 DTVEDR, BICOPRNTLEE
by,

¢ EEll HETOREILELATIEI N,

® ETREDS, BTREBEHLTIEE L,

® RAILBUTPERELTIHEEIY,

6 FIA1—DLrFREOTEBIMIAL T I,
& BT HHCHNE, B, BREFCHOCAIRESRUALT
HHIEEBELTEED,

7. BEHOAEE LTI,

& BEEIC, FMSICBAESARVHAHFASERL. ERIZFEDTS
B, EAACEOEBEERETIAEALTIEZT Y,

& THRZOMERE, REEHEOFEL L. F v OIS,
iR, HHRk%, TORTIERE2RETETOEK
RN OIHERLT AT,

& HEBEOEFEBETELOBITI TN EREL T ES .

& BELATNS,. TOMERTHRPHERE. FASOERIIHK-
TEEIO, FAZERIN TV EVESIE, SE LITHE
S, FREFeOFR—EZEERRL V2TV oYY — YA TE
BEfioT{ K,

& HEBEIL. BYEBOLAYBRBIATOECH, HEB~GH
), BMERATOLI, BNV ELARLT RS
by,

8. MIEMSEHALTIAEL.

& X3S, RUFeoR-A4 DS IHBIHTVS, MERS
PAGEOE@MALRNTCAI Y., BEPHFHOEKMELS
Ahasd) 7,

9. TV ERIXENT, REOREFEEEELTIAEI Y,

1. Clear the airfield as much as possible.
# Clear the airfield of pebbles, glass, nails, wire, rope and any
other trash.

2. Give sufficient consideration to your surreundings.

4 Do not fly the helicopter in strong winds, rain, or at night.

# Never start or operate the engine in a poorly ventilated area or
inside a building.

4 Do not fly the helicopter in an area where there are many
people.

# Do not fly the helicopter near homes, schools or hospitals.

# Do not fly the helicopter near roads, railways or electrical lines,

¥ Do not fly the helicopter where there is the possibility of
interference on the radio frequency from another helicopter.

3. The helicopter should not be operated by:

¥ Children.

4 Anyone who is menstruating, or pregnant.

# Anyone who is tired, sick or inebriated.

4 Anyone who is under the influence of drugs, or whose judgement.
is otherwise impaired.

# If you are a beginner, or if you have borrowed someone else's
helicopter, be sure that you are familiar with the model, and
have received safety instruction before starting.

4, Do not use the helicopter for purpeses it was not designed for.

# Do not remodel or reconfigure the helicopter.

& Always operate within the designated limitations for the
helicopter.

# Do not use for aerial photography, or for the aerial application of
chemicals,

5. Wear appropriate clothing.

# Please wear a long sleeve shirt and long trousers.

# Do not wear jewelry, or other items that may easily become
entangled.

4 Long hair should be bound to shoulder length.

4 Always wear shoes, to ensure good footing.

# Wear gloves as necessary.

6. Always put away screwdrivers, wrenches and other tools.
# Before starting, always check that tools used in the assembly, or
maintenance of the helicopter have been put away,

7. Check each section of the helicopter.

# Before starting, always check to be sure that there is no damage
to any part, and that the model operates and functions properly.

& Always check to be sure that all moving parts have been
positioned properly, all nuts and bolts have been tightened
properly, and that there is ne part that is damaged or
improperly attached, or any other part or place in a cendition
that would adversely affect the flight of the helicopter.

4 Always check to be sure that the electrical supply for the radio
controls have been fully charged.

# Repair or replace damaged or otherwise unusable parts per the
instructions in the operating manual. For conditions not
covered in the operating manual, consult your dealer, or our
engineering service section.

& Before starting, check to be sure that all screws have been
tightened, the designated locations have been oiled, the fuel
tank ig full and there are no fuel leaks.

8. Use official replacement parts.

¥ Do not use parts other than those shown in this operating
manual, or in Hirobo Catalogues. There is danger of accidents or
injury.

9. Practice operating the helicopter without turning the engine on.




A

=

Before starting the engine

IV VIRBIORIC

MLEDHIL, HFETEIHPLEERUFBNBRELE
Asu, MFRESIERTY.

FHOF oy PRFEILPIDEA, RENLOVIRBLTSAZS
v,

Vur—9mny bR T e A=A L& E O
FLTLEE,

I bhORMMIDEAENE PHEELTLAEE
L.\

0—&2—7 L— FIZESBUNL R,
EAEITHERL T A&,
OD—&—7L—FDdr MIEEIREELINTHSOERL
TLEEY,

EEHE, TEH8. AS—-F—,
Rl AL TS E N,
BHRORTORBERAL TS AT, BEFa—7Oh
i) 7 T — mHO&U.R‘%KH<&okﬁH$@
BB A M Y TR, MO Y B LR E
Kz 2R aEse ) 2T,
FU—FZ VORBEERELTLES
AT A E D ) TR A <.
BE NI LR DEDMH Y T,

HT<

7= KRN F— 58

T e—rAnsAy Ty -F

cBIIL T
ﬂiﬁ'ilml‘ Fuglhh

1omm®m<%w WL TLHEE N,

11.

127y A AREL PS4 oML T EE

13.5— 10— %—OBBARNLPOFT 3 3@ Egd

=T — R AL -KIZHETHNEEL TS AE N, 2E)
W%Auﬁﬂwu&ﬁfﬁmﬁﬂtku twmkﬁﬁﬁto

. FRiZ@HRE
IZEVTEREEL M B HEL T E N,

LTS
FEE,

14 8@F & EOBMMOBREREL T AT,

WRELICDWT
About the fuel

1 BURIEID o R N 7 O — IR R BT,

L J
*

*

*

g

*

4
* )

. )x’.’i'it?)ii( Tid, #MAITBERSL BT LS,

F) TR TE FEADTHERLTEE Y,
SR AR KU RTVOTIRY i -
FmLTLED
TwSrngf ZABCY R VDt k
I,

e i, a4
BoTFE,

DEICABELTCE

BRI ET. +AWMATOIT

N

RSO I T bRV T KD,
Mﬂu_ﬁ%&w;ohmﬁb\_ﬁnhwdﬁfmémot
{rfE,
WO, AT RRBLABTTIOT, BTRATRIE-T
SIEEW,
AR HIIE A LAV TLE Sy, BEOBRNYH N &
+
%HduLn AU AS EHHTT

hMmLéﬁ% iZit, UAED, &m¢f&t L%

¢<EMW®$%*OHT<téw
Frhigad, B S3mi BN T,
I,

WiHI S v TR Lo Lo, BROIBTOmd & N HriE il
P LT 2w,

TP EBEBLTT

WARNING

1. Beginners should receive safety and operating instruction from
someone capable. Trying to teach yourself is extremely
dangerous.

2. Check to be sure that there are no loose or missing nuts and
holts.

3. Check to be sure that there is no play or slack in the linkage rods
or controllers.

4, Check to be sure that there are no loose bolts in the engine
mount,

5. Check to be sure that there is no damage or wear to the rotor
blades, especially near the blade holders.

6. Check to be sure that the rotor blade weight has been safely
fastened.

7. Check to be sure that the transmitter, receiver, starter and plug
heat batteries have been fully charged.

8. Check the fuel and fuel lines. Bent fuel lines, clogged filters and
eapecially old fuel not only make the engine difficult to start,
they can also lead to inflight engine failure that can result in
crashes.

9, Check the glow plugs. Old plugs not only make the engine
difficult to start, they can also lead to inflight engine failure
that can result in crashes.

10.Check the effective operating distance of the radio controls.

11.Check to be sure that all servos operate smoothly. Operating
mistakes and malfunctions can result in loss of control and are
dangerous.

12.Check to be sure that the gyro operates properly. In particular
check the direction of operation during the startup.

13.Check to be sure that the tension of the tail rotor drive belt has
been properly adjusted.

14.Check to be sure that the helicopter body is properly lubricated.

1. Use only GLOW fuel for model engines.

4 Do not use gasoline or kerosine to operate this engine,

# GLOW fuel is a powerful and highly flammable substance,
always use with care.

4 Use as appropriate for your engine type (ABC, ring type, or
other).

2. Always wait until the engine has cooled down before refueling.

3. Never refuel near an open flame. Never smoke while refueling.

& Be careful not to spill the fuel, but should a spill occur, wipe the
model clean with a rag.

# Inhaling fuel and exhaust fumes can be harmful. Always refuel
in a well ventilated area.

# Do not incinerate empty fuel cans, as they may explode.

4. Be careful not to accidentally drink or te allow the fuel in
contact with the eyes.

# Should an accident occur, induce vomiting or wash the affected
area as necessary and consult a physician immediately.

5. After refueling, restart the engine in an area at least 3 meters
from the spot of refueling,

6. Cap the fuel can tightly and store in a cool, dark place out of the
reach of children.




A\ £ % WARNING

IV SRITET

Between starting the engine and taking off

L oYV BBT oL EFUICYALEDR, B&ihERE
HLEODLGIERL T I K I,

2. JEBCE U RO ER R LT, REHE
FEROMEBIZAA v FE AN, BEEOAD Y PV AF 1w
DHRTFP VA e VRO MBIZE Y PLTLEZT Y, 2
DEFLGERIZE TR, TAFEALTw a0y Mbds— N
RiZ7o24 FE—VEDAS v FMAEZIDF Y 7L 4 —ObHE
P D RBAEILCRWBS SN EFTOT, BIEH
EIZIEL T &,

3. T¥ et A0 —F Ay FE Lo 5L &
WEAITFTHI AT LI,

4, LYV EURE. LY e 7 A E R ) T
DT, KEITIEE LTS ZE 0,

5 MireRdLdd~V Ty —nmiElE, oYU BvES &
U, HBEE X VIBmB RN AR T2 2T KT v, &
2. MO E T oiEEL, BITHN RO ADGEED, B
AL ERL T EE

6. BENENT ENBHEMIL., FIvF L AH T2 —-OHMA
MEIT DTS EE G, PR YelBTsEaTe. #
FinGsmil FHENCITR>T {230,

7. RITHICKRFE LRSS, BELTHAREL BN, TSGR
T, LUV EEEIFEEABELTIAE .

8 MMARIIPHMELHBEE, BESPHRAORMEL)ETD
T, M=oy F—%FH, BELIIETEL>TBRELALE
R

RATH I
While inflight

1, MEALEMSTHEEL VORI,

& ALY BURAALG LEERTHEL LT ES Ly,

& AR, BORTOOTREFIZHMEBLTIHE XY,

2, RORESIE, TUVEBLEXETL AN,

& BAEORES L, BEMROMELET LRI L E,

& TEEBLURS BT F,

& BECRTEHE, /), BESCRERDERELALL S,

& TOBEMAFEEND L E,

IV RRET S &L, MOILIIERLTIEI N,

& FIEIZA, Bt FBESH LA FSIIHEEL TALHBITLT
QEE,

¢ Lo EBERBEEARBRLTIEE G,

* RLEBODADYILDATFs v IHERY, TVIvnxy T
LA—BEY, EAR—-OHETA ) IRBIIHE3 I %
FEZRLTI I,

CBHBOBENFSVETOTHEGEHSFICFRHE AR GNTH
EXAN

RITIHWPED EIF— % FrTUBELALHEE Y,

¢ —FEUIRIBHMOBEHK>, 2L TEHEOREIE. £k
¥igr hifod, BHhEROERL LY 30T, EYICHE
BERSESICLTLHE Y,

* BELTVWAEEE HEVRBIOESHROTLEI Y,

® BEINOHEBIIHEMITELTLAES Y, BT EDLG
HE B oA ET,

6. TV VHEHEE YLV EILEE. KEHILEDED, v
STV RKIIBALZOEIIILTEHES Y,

(]

'

.

1. Before starting the engine, check to be sure that there no ohjects
nearby that might be hit by, or become entangled in the rotor.

2. After checking to be sure that no one else in the area is using the
same frequency, first turn on the transmitter and then the
receiver. Set the throttle and trim to their engine startup
positions. At this point, depending on the type of transmitter
vou have, and on the position of the idle up/ throttle hold / flight
mode switches, the carbureter may not be in the correct position
for engine startup. Always return it to the startup positien.

3. When starting the engine, always hold the rotor head securely
with your hand so that it does not rotate.

4, After the engine has started, the engine and the muffler become
very hot, so be careful not to burn yourself.

5. When taking off, the helicopter should be in a position at least
15 meters away from the startup position, and the operator.
Give careful consideration to the surrounding conditions,
making sure that there are no other people or obstacles in the
area.

6. Before the helicopter lifts off, adjust the tracking of each rotor.
Verifying the tracking should be done from a distance of 5
meters from the helicopter.

7. Should unusual vibrations or noise occur while inflight, land the
helicopter, stop the engine and investigate the source of the
problem immediately.

8. Reckless operation can result in accidents and injury. Please
fallow all rules and enjoy the safe and responsible operation of
your model.

1. Maintain a good posture.

4 Do not operate while sitting or lying on the ground.

@ [tiseasy to lose your footing on slopes. Please take care.

2. Always stop the engine:

& When adjusting the helicopter body or transmitter.

& When attaching or replacing parts. ’

# When the helicopter body requires repair, or when unusual
noise or vibrations occur.

¥ During any other potentially dangerous situation.

3. When starting the engine, observe the following rules:

@ Make sure that there are no other people or obstacles in the
area.

€ Hold the helicopter body securely.

& Be sure that the transmitter throttle and the engine carburetor
are in their lowest positions (idling position).

4. Because of the danger of injury, never place your hand or any
object near the rotating parts,

5. Operate your medel in a relaxed and courtecus manner.

4 Fatigue from continuous operation over a long period of time
can lead to impaired judgement and unexpected accidents.
Always take sufficient rest periodically.

4 Maintain a save distance between yourself and the helicopter
while operating.

# Always operate the helicopter within the limits of your ability.
Unreasonahble maneuvers can lead to accidents and injury.

6. Because of the danger of burns, do not touch the helicopter body
after starting or immediately after stopping the engine.




Az =

RITERIE

After operating the helicopter

1.u§m<ﬁ&*bf<ﬁén

¢ TIUKMOARETE Y, FVODLARRENDNELT
s LT AEu,

@ B IR KESET ITIMER ST AE Y,

& BEIFMRE T 5BS 0 RBRY 7. 2y 7L 8 -NORH %
FTATHREIL DTS EE

& FER SO R, REIAHFIIR TS,

2. EHALRELTLAES

* L SIgT, SR @%m@#&wa AUILMELTLEX
L

3 PEHIE. BN LTOKER. 2B OB ERBL LY
ST A=A BRLEFT AR,

& EEDEGED SO SDPYR LBEE > Tuva v Al e+ 5
Yoo EERBELAOAETTEL, BRPHAEOERLE
k) £,

@ EH, BMBETLEEE TVVUVERILLTITA2TSES
W,

&l MY S HBA IR, L THAEMBELTL AR
wu:@%ﬁ\%%u.%ﬁmﬂmmw BEHAILTLEE
W,

& RERUHIBHONT UL, AEOMEL TR TE 2L
BOBAERBY ETOTHADEVTI 2w,

@ RTIFREIEGEE. RO, BROHRLEH <O, B

BLom) EIMELTHEE N,

BEIc2WT

BATIZERL . FEIC S A T LR CEEAROS DV
—(F AL EBTEELTIEI 0,

WARNING

1. Besure to check the following items:

# Check each section of the helicopter, and tighten or replace
screws as necessary.

# Wipe clean any oil, dirt or water.

& When storing for long periods of time, always remove any
remaining fuel from the carburetor and fuel tank.

4 Always conduct lubrication and part replacement as described
in the operating manual,

2. Always store with care.
@ Store ina dry place, out of the reach of children.

3. Consult your dealer, or our engineering service section
regarding repairs.

# Repairs undertaken by persons without sufficient knowledge, or
lacking the proper tools, can result in impaired performance,
leading to accidents or injury.

4 Always stop the engine before making repairs or adjusiments.

# Should your model be damaged, always repair it before storing.
Always use the designated genuine replacement parts to repair
your model.

4 Remodeling or reconfiguration of the helicopter body, or
appurtenant parts can result in impaired performance and
should not be attempted.

& When storing or transporting your model, always secure it
firmly to avoid loss of fuel, damage or injury.

About noise
In order to avoid disturbing people nearby, always use the muffler

1.

2.

TSRS, BYREBROADY AR LARAO-D
By Y AR P ITRAB I L LTI,

TV rDAR—E)DOBEET A KV i e SR
i, BT Foaw FAREELEVE S Lo EME R
T, &2 TLBEEW, Fi, AT AITEFMEELTL
XL,

CAUTION

1.. After starting the engine, always be sure that the transmitter
throttle is in its lowest position when stopping the engine.

2. When adjusting the idling speed of the engine, always hold the
rotor head securely so that it does not rotate. Also, be careful of
exhaust gas.




SST-EAGLE2% 754 F§30ICF v FUNICHELE D(BIFE)
Necessary items not included in the “SST-EAGLE 2” kit (Not included)
HREBELOUADINE, BTOONBETY, (%

In order to operate this machine you need to purchase the following items which are not included in this kit.

O Tttty b LA @ ¥+40
Gyro

Radio set Transmitter

-

] Servo J:L
1 ; A wF
Switch
=2 N = B B e
Control Amp.
< 73— 0404-340(OSH) ¥6,804 ALy F PR T ML 4 L4 —
Mufller  0404-341 (YSFR) Switeh Fuel pump Fuel fiter
(TvH) ¥6,800
{
Mi-cd 78w 311 — ﬁ
Ni-Cd Battery
IwPuXS—45—H IV TSHe—+A FSET—2H—0—F i Sichzcho STERNTR:c)
Ny F—12v Ny Fl)— Plug booster cord Fuel for model helicopter
12V battery for Battery for engine plug heating

engine starter

>

AY—4—vv 7 I IUEMRRY —5 — TUTU60~619 5 A ISHLUF
Starter shaft Engine starter Engine 60~61 class Fiug wrench
2513-025
¥2,500
2513-026
2. ¥1,000
0404-403 ¥2000
ETICKRERTR Tools necessary for assembly
+ K543~ SUFRYF Ny y—F47 |~z [P R=E) RE—Z 1 5.5mm: M3
X-th Needle nose plier | Cutter knife Scissors Cross gimlet Hobby oil 7mm: Maf
Screwdriver farge . r =
and medium 0 Ky ZAFSA
IN—
ﬁ' 8.5mm: For M3
) 7mm: For M4
Box driver
2515-003  ¥300
BN RE—F A b =y si— I+ EWHE Ay FT¥ K OwFZVF
Quick drying glue | Thread locking| Nipper Epoxy adhesive KSq 03— AR F
agent Ball link driver Ball link pliers
2513-023 ¥600 2513-024 ¥600 |2513-027 ¥3,200




FYOBEETAXDRA
Screws & reading sizes

ARHEOXL NI HELTVLHRTE, ROMHEII LT &

¥

o B3IV A—-NATHT, T, XNTREXZEIEARIA

THHREMEIY A—-BLTT,

Symbols used in this explanatory pamphlet are indicated as

follows.

# Unit of measurement-millimeters.

1 Fyy T2 o & Ccs 7 wbAPY - KT 58
Cap screw indication cs Set screw indication 38
&5 M3 % 8CS LS~ M3 X 588
T
Smm \ %Iﬁmm / \ N
L rUHE AVR = 2V FAVR
| Screw Screw Ymm Serew Screw
3mm diamseter  length diameter  length
2 F AR &1 PH 8 Fw b £ Fw b
Pan-head screw indication PH Nut indication Nut
M3+ h
1| Mz Mo
L2mm s oat N e 5.5mm \
_L UM E g 2 s
= Screw Screw f?-;’ﬁ
Jmm diameter  length Screw diameter
3 Fy SR R TS-1 9 F4OvFyk 2 FAEYFY
Tapping screw 1 indication TS-1 Nylon nut indication Nylon nut
M3 X 8TS-1 M3+ B+ b
5 X \ - M3 nylon nut
Bmm /
Screw Screw .
Smm diameter length Screw diameter
4 Fou e A2 PPN TS-2 1 0 I NIy r— R Fw
Tapping screw 2 indication TS-2 Flat washer indication FW
+ M3 10TS-2 Smm g3 X 9% 1FW
10mm \ . :*; 1mm !
Y UM AV N W A mE
Screw Screw ‘-—‘ Inner  Quter Thickness
dram diameter  length 9mm diameter diameter
5 e A PSS €58 1 1 ATV (AR —h) #iR Brg.
Flush-head screw indication C35 Bearing (straight) indication  Bearing
M3x10@# ¥/ 3mm
< M3 10 flush-head Brg. 3X8X4
g 10mm screw :Iimm
= J_ FUH FVE miE AR &R
— Screw  Screw =l Inner  Outer Full
3mm diameter length 8mm diameter diameter length
6 L& < ¥ A Lok CTS 12 A_E N w7 U ¥ Brg. F
Flush-head tapping screw | indication CTS Bearing (w/flange) indication Bearing F
M3x1000TS Bmm
&5 M3 10 flush-head TS Brg. 3X8X4F
= 3mm /
=} 10mm
PP AL Wig  AE 2R
Screw  Screw I 4mm Inner QOuter  Full
Smm diameter length diameter diameter length

TPE A, BAIZAYRTDOENL LI EATY., LOZANEGEEEL YD ETH,
HENHEEIIHEINSETLOHIATIHEIG, AL, LOTELZLIATNErHE LY
FETDT, BNV ERTLZETLDLENT LS,

Self-tapping(TP} secrews cut threads into the parts when being tightened. Excessive force may
permanently damage parts when tightening TP screws. It is recommended to stop tightening

when the part is attached or when some resistance is felt after the threaded portion enters the
plastic.

Correct O \r

Weong @

Lihd ¥~ EAHREhw
Over tightened,  The threads are stripped.




| Ex-s |[sTD-s |
| EX-B ||STD-B |

M3X12 K% 2ENL b ..
M3 x 12 Button holt

©

M2x6CS ............

© [

85— L&t
#5 ball with stand

@

EXp5KF— b
EX p5ball

© 0O

Brg.77 5 —2.5T
Bearing collar 2.5T

© 1

pIX g4.5X%0.5FW

O |

| Ex-s || sTD=S |
| ex-8 || sTD-B |

M2XECS ............
@ [=m
Max4SS ............
©
M2y kT K

M2 ball link

Clamm

[ ex-s j| ex8 |

M4x 488

© m

2

A—%—~v Nz
Rotor head assembly

1

| EX-S || STD-S |
| EX-B || STD-B |

AR PE—aw E

Stabilizer control rod =

M3x3SS
e

FRP®A SV L —K .
FRP made stabilizer blade

Stabilizer blade

B IXD 077 — L0 B Assembling the mixing arm
O IFT VI T AL FE—LEM® (D Attach the 5 ball with stand to the mixing
M2x6CSTHA T2, arm with M2 X 6CS.
M2x6CS
é@ Y=y
EXp58— /b —— Seesaw
EXI 2V T—A EX g5 ball /
EX mixing arm Brg. 725 —25T
XV IT—A &) 6@\ Bearing collar 2.5T
Mixing arm N
M2x6CS
Maqzﬁayﬁw%—ﬁﬁy g5 R —-afd
M3 12 button bolt #5 ball with stand
83X g4.5 X 0.5FW
EXda EX only
B AXETAF DL B Assembling the stabilizer
O v I —lIRARE S ANk @, — (1) Pass the stabilizer bar through the seesaw.
. . ) T Install the integrated stabilizer arms, the
BRZZYT —h g5R—Af7BIA S cross members with g5 ball and the
NR—BURAEAY I hOd—A1y FEif stabilizer control rods and fix these parts
L. M2XBCSTRIEL &3, (A¥ w2 together with M2 8CS (use thread locking
. agent).
RIERD @ Fix with M4X 438 so that the lengths from
@ ARSI A==, —V—DRLES the seesaw to each of the ends of the
2 BRI MAX4SSTEE L ¥, stabilizer bar are equal.
S EX models
EX{EHRIZ DT °® Screw in the FRP blade to a depth of
*FRP® 71— K %25mmA JJAATTF & 25mm. Fix with M4x4S8S when the
V, ARE I RT— LT AR KRTH stabilizer control arms on both sides are
e parallel.
Lt 5M4x4ASSTHEW LT, STD models
STDILRRIZ DT * Apply a suitable amount of epoxy
o TR E L EAFGOS I R E AL adhesive (use a type that hardens in 30
;= T ot minutes or more} to the stabilizer bar and
ES A==l T3mm A ¥ serew in the stabilizer blade to a depth of
AAHET. 35mm.
AFgvario—noy B
Stabilizer control rod
—HRAZET — 4 f i
M4x485 Stabilizer control arm 77mm
w\\ P =]
M2x6CS ° g — Ty B 2 A 28— ID?ZﬁgTégvzt:{J%b&fﬁm
KCI‘OSS member with g5 ball se M2X 60 controlro
-
. \ : Cover film

ZEIFAHF—FL—

S

HFije=T g N L
Cover film

10




W AREILH—TFL—RERAY

SA4F—0v O T AR
RITTHDLHI L,

% Stabilizer blade and stabilizer control arm must be assembled
so that they parallel to one another.

D AFESAHF—FL—FDARASFTUAERY.
BNHFLF~7TEETVTHBLTTELW,

B RSy AN Tl —FANA—
H— O
o KSwZARNVABETL— R H—
BL, TL—RAA—H—%32VAMdE
¥, (Fyy 7HERD

o 3mmD T - KAR—H—%&EH

o 2mmA T L— W AR—H—%{EH

FETL—KRAA—Y—RERR ALEZO
LOEERBLTTE L,

EZw 7 AHNA
Drag bushing (A)
FyovIH

(y Thread locking agent

i
I S~

>
G -
I'_"!:IZ._
=R AAY—

Blade spacer

FFw2 AZNB
Drag bushing (B)

30w 7l

Thread locking agent

Note: Balance the stabilizer blade and adjust by
winding tape, etc. around the lighter side.

# Attachment of the drag metal and
blade spacer
o Paas drag metals A and B through the blade
holder and screw in the the blade spacers.
{Screw locking agent must be used.)

o Use the 3mm blade spacers.

STD MODEL

= Use the 2mmm blade spacers.

Note: Be sure to use blade spacers with the
same thickness at both sides.

Ro7uZAZNA
Drag bushing (A}

© [

FowuAaLB
Drag bushing (B)

© [

11




| Ex-s || sTD-s |
| Ex-B |[STD-8B |

ARy b MEX-AL.. 2
Pivot bolt EX-A

O

e RAFEARD L. 2
Pivot bolt (ID)

—

-

gsR—Aaf o 3

@5 ball with stand

M2XECS ..vvvrre--- 3
© [

ARy b RE
Pivot bolt (E)

oxiy

| Exs || sTD-s |

| ex-8 ||sTD-B |

M3x8MY¥ A
M3 % 8 countersunk screw

@

Ay bR R D)
Pivot bolt (D)

A0y a7l — MO

Swash plate assembly

AT wia - b ARICEOIZEXH
FEHY PN REX-A, STDIRER Y &

B MEYE EFR v BRIV (D) K TEX g5

F—=NEMERGT £,

M2x6Cs Ky bR NEX-AMIZE
: Pivotbolt EX-Aor E
\%

A

& 2vvs L ki BT
Swash plate assembly
{Pre-assembled into our factory)

| EX-s |[sTD=S |

| EX-B |[sTD-B |

» In the case of EX models, attach pivot bolts
EX-A, pivot bolts (D} and EXg5 ball with
stands to the swash plate assembly as
shown in the diagram below, In the case of
the STD models, attach pivot bolts (E) in the
place of pivot bolts EX-A and attach pivot
bolts {D) and EXg5 ball with stands to the
swash plate assembly as shown in the
diagram below.

B R MDY
Pivot holt {D)

30 5
Thread locking
N agent

Tr et
Apply serew locking agent
to all the seven pivot bolts.

'E%z €=0mm % E 7

£=>5mm

g 13 3
D

o

A EXR E STDH
For EX For ST.D
I9—=YV o770 - R9—4—T~—0D | EX-S |[sTD-5 |

2k

Assembly of cooling fan and starter pulley

AR —H—F itV Tk
M3XBMEATHMA T ET, (AV DOy
Hil 4 1)

| Ex-B |[STD-B |

e Install cooling fan to starter pulley with
M3x 8 countersunk screw. (Screw locking
agent must be used.)}

AR—B-T—1—
Starter pulley

DT TT Y
Cooling fan

Aoy 7Hl
Thread locking agent

M3x8mE =
M3 % 8 countersunk screw

12



M4 x15C8

© ||

M4x10CS

© [|J=m

EXg51— il
EX ¢5 ball

@ O

M2x8CS

© [y

M3x10CS

© [

| R e ) P o
Fly wheel wrench

2513-035 ¥980

®/—7—
Puller

2513-034 ¥1800
W O AR—R—T—U—O
BE IR T 1 FLTY,
#% This itetn is useful for the

detachment of the starter
pulley.

==

S .

1A AFTIHE :

Clamp the pulley firmly without
damaging the pulley or touching
the fan when tightening the
drive nut.

IV
Engine assembly

SRS

GY

Ty Vic Gt O EFERLTTI,
Use the one which fits engine axis.

KA T Twy—

(L VAt ROE ONEAL EF)
Drive washer
{Remeve the drive washer from the
engine before attaching the fan and
pulley.} =

IV URBORS s Ao v — F%—% D

1AL FE4.

LY vl — R —Hh ST — A — " —

F—=) = AR —H =T =) & E AN,

TV RO ZA 7T Fy TR

FARSA FFy bltidny 781+ E2ER

LEF, )

O RA—S—-TF—-)—EZBERHYF
T, IVl EELOEERLT
T&EL,

75 uF i a—MAeX10CSTERS I 9.

g5 — N ATy b L S IZM2XBCS,

M2 hTEAHT T,

TPy v b #EMAXIBCS THU G T &

¥, (RHD

&

&

®

F s AR —
Taper spacer

M4x15CS

| EX-s [[sTD-S |
| EX-B || sTD-B |
Remove drive washer and key which is

attached to engine.

Put tapered collar, starter pulley and starter

pulley washer on engine axis and fasten them

with drive nut which is part of the engine

component.

Note: There are three different sizes of
starter pulley washers. Use the one
that best fits the engine crankshaft.

Install clutch shoe with M4 10CS.

Install g5 ball to throttle lever with M2x8CS
and M2 nut.

Install engine mount with M4x15CS
(temporarily).

M4x10CS

L)
G
Thread locking agent

Mty T Fa—
Cluteh shoe with shaft

£54 7+ b
Drive nut
A¥pwy
Thread locking agent

AR—F—T—) —Fi
O Starter pulley washer
I v HERSE)

For ENYA (Black)
OSH(&)

For OS (Gold}
YSHUBRBT A 2 A)
(0S618XH)

For YS (Black with line)
(For 08618X)
AR = F =T 1) —
Starter pulley

?—’ M3x10CS

el ST IS
1EHER

5 Cooling cover setting

I bracket

D RN
Engine mount

EXgbH—N
EX 85 ball

M2x8CS

13




5 9= Thn—DRE | EX-S |[sTD-S |

Attachment of cooling cover | Ex-B |[sTD-B |
IV dxy T LA-HOI7 - ) v H— ([ Cutthe cooling cover to clear the carburetor as
EFREOBIZAY FLET, shown below,
@ 47—V TAHANR—R L FAHE25mmAy & Cutcooling cover at its R and L boss areas by
rUET, 2.5mm.
G=) A=
Cooling cover
0l () m__/
®
®
4 g T
1w b
Z A1 b 7 Cut
g Cut §
® g B W
” |
] |45mm
= 2.5mm 2.5mm
]
Z
/7“
v
Frw b
Cut 6mm \
S 0404-340, 040434k O F—HHv IS5 — %
RAYTaR/EHv FLET.
Note: When the 0404-340 or 0404-341 HIROBO
muffler is used, cut away the shaded
portion of the cooling cover.
@ =) T RS- EMIXSTSTHAT I ET. @ Install cooling cover with M3 8TS.
M3xBTS ............ 4
S

@ (hw

75y FIVASEY

\ ' Cluich bell assembly
|

M3 8TS

AT awRTI—
Optional muffler

T ASSY

Engine assembly = e rR—

Cooling cover

OSH 0404-340

For OS

I¥, YSH 0404-341
For ENYA,YS

14



[(Ex-s || ex-8 |

M2y KT
M2 ball link

O

7L
Arm boss

[

M2x12CS
© [y
M4 X 435

© [

EXT A& —
L=y MA) L0 1
EX elevator shaft {A)

] . m
[ Bl

EXTL L ~—4—
¥y 7 (B}
EX elevator shaft {B)

= i
i _m

[sto-s]{sTD-B |

M2Oow KL K
M2 ball link

G

7 —ARA
Arm hoss

I

M2x 26
ZOAA =
Cross member

I —

M3x 8CS

© [fmm

M2x12CS

© [y

M2x 605

© [
pIX4.5xX0.5FW

O |

ILR—4%—AOv K& | EX-5 || EX-B |
TILAR—&—L/A—@QEf}
Installation of elevator rod and

elevator lever

M2ow FLUF LaE e pres .
M2 ball link Upside drawing EI Vil ThEYT,
Q) Long groove
S T—bRA B _
N e ') Q/Armboss ‘A.;__ A=B
¥ 7B
Elevator shaft (B) l

TlA—& L A—ASSYIIMZOw FT 2 R &

T—ARAEMZX12CSTRA T ET,

ERIViKA>TWETHLEEVY S —ILED
e 3

0w RLy RERIGAAET,

Il AR—& -7 bA-BEBRFB.

MAX4SS TSI £,

@ Attach M2 ball links and arm bosses to the

elevator lever with M2 12C5.

Note: The link receivers have long grooves.

Match the center.
Screw in the ball links,
Fix elevator shaft A and B with M4 X 488S.

M2x12CS

@ ®

M4 485

Ll AR—&—T ¥ 7 A
Elevator shaft (A)

[s1D-s || STD-B |

M2Ow R/ ¥

M2 ball link M2X 6CS b
QJ Maxscs% g %
é $IX45X0BEW 7 @ :\ M2X6CS

$3X 4.5X0.5FW
Sl

%—msxscs

o R el T

£ 5 Elevator lever
N
/\Nﬂgﬂ)
: (Left)

- §3X4.5X0.5FW
\

2
M2x12CS ? GM3x8CS

3% 4.5X0.5FW

T—hRA
Arm boss

LlA—a—Dy R
Elevator rod M2X6CS

M3xBCS ‘%%\

#3X4.5%05FW——&_
%
BN

TOAAA—
Cross member M2X 26

D ABITLA—F—L A= 27 —bHHA% (U Attach arm bosses to the A-type elevator lever

M2X12CSTH{HITET. with M2x 12CS.
CHERIVIZE-TWEIRLEXA—LZOD Note: The link receivers have long grooves.
TET. Match the center.
& v R FERVIAHET. @ Screw in the ball links.

15




| Ex-s || sTD=S |
| Ex-8 || sTD-8 |
M3x 10CS

© [Jmmm

M3+1Dx+whk .. 2
M3 nylon nut

©d

M3X10Mm* &/
M3 x 10 countersunk screw

©  mrm

M2x 6CS

©@ [=m

EX p5di— 2
EX g5 hall

© O

[sto-s |[sTD-B |

B 7 —4xTx1.55
Collar 47 1.55

ON|

| EX-s |[sTD-S |

EX-B | STD-Bl

ALy bEYFLA—0MT
Corrective pitch lever assembly

DO I 7y FLRA—AIIMZXBCS - (T Attach an EXg5 ball to corrective pitch

T, EX g5 — - BT 7, lever A using M2 X 6CS.
@D oLy FLA—-AFMIXL00S, M3 @ Install corrective piteh lever A using
FA Oty Mo TN T £, M3 x 10CS and niylon nuts,

@ Pass corrective pitch lever B through the
elevator lever and attach with M3x10
countersunk screws.

(STD{EkR)
{STD model)

@ aL I b F LB T LR
A= L, MIXI0MA 27 & (- TS
IT&E9.

#4] Outer side
-

TLR—4—L /-

Tl —H— 5=
Elevator lever

Elevator lever

#5 —4XTx1.58

Collar 47X 1.58

N ARTULTOT S
Flange of bearing

O, Al
Elevator shaft
(A) side

M3FAor+v @
M3 nylon nut = AL sy F LB 18.5nflm
//r\ Collective pitch lever (B) ((icﬂ;lg
&
EX g5 — &< g M3x10CS
EX ¢5ball 2
M3>10M-1 715 —4XTx1.58

M3 X 10CS M3>¢ 10 countersunk screw -1 Collar 4% 7% 1.58

L7 NEwFL—A
Collective pitch lever (A}

| EX-5 II EX-B |

M3x8CS(F&22) .... 2
M3x8CS (Titanium)

© [ fmm

M3+b1BE>Fwvh ... 2
M3 nylon nut

© @

[stD-s || sTo-8 |

M3xBCS ............ 2
M3+rowFw b .. 2
M3 nylon nut

© @

%_MZXGCS
3 AAhTL— b0 | Ex-s || sTD-S |
Mechanical plate assembly | EX-B |[sTD-B]

AR =k
Mechanical plate

AT L—1
Mechanical plate

H_JL}

A4y FTL—1
Switch plate

M3x%BCS

M3+trpuvswh
M3 nylen nut

1{':/9’-7’1/~b\

- Bwitch plate

AL v FTL— b+ EMIXECSTRHRAM G
B &7,

Fix the switch plate from the inside with
M3xs8Cs.

16



| x-s || sTD=s |

| ex-8 || sD-8]
M2x6CS ............ 1

@ [=u
EXgsi—N ... ... i
EX ¢5 ball

©
M4x488 ...l 2

©

[exs |[sto-s]

[exs ][sro8]
EXgsdh—t ........ 13
EX g5 ball
M2x6CS ........... 13

© [

o TFHUtfEoT, AT L=,
Assemble the aileron lever, the elevator torque lever and the X-type levers according to the diagrams

Lever assembly

B 1%L 3—dflar

O T L /A —AIZM2XBCS & > TEX g —
NERTET,

SIWLE =A% L A= 7 MIZEL.
M4 x4SSTHEL £4.

@ M2Ow KT K, M2x657 Y A DO
FEffoCTov FOEI*S4bEIR L
A—IZBF T .

L=y b
Lever shaft

M2XGCS

M4 x 455

EX esﬁﬂb/‘g‘

EX 5 ball

I#L 75—A

M2X657 Yy A b l~
I-type lever (A)

M2 85 contrel rod

[ ex-s || sTo=s |

| Ex-B |[sTD-8 ]

B I-type lever assembly

I Attach an EXg5 ball to I-type lever A using
M2x6CS.

@ Pass I-type lever A through the lever shaft
and fix with M4 X488,

@ Use the M2X 65 control rod and the M2 ball
links to adjust the length of the rod and
attach the rod to the I-type lever.

o l Z%]

Dy bE
Face with D-cut

C

¥AMERRA L E ST
¥ Be careful not to mistake the directions,

Maow Rxw K

M2 ball link

82mm

below,

EX{t#k EX Model
M2x6CS

%L%.;\

EXgbifi—t

EX #5 ball %%\
EX 653K~ )
EX g5 ball

/

M2x6CS

TR R=b T L,

STD{L STD Model

XBIL S— @y TET,

EX, STD i@
for both EX and STD models
EX g5

; @\/Ex #5 ball

\@\

M2x6CS

EXTI AL 3— LT b S EXTbAR—Z—F N2 Ls3—
EX aileron lever aileron lever EX elevator torque lever
B ODLAR—H—bAY LA
HEHSTY.

X# 1 /3—(R) X-type lever (Right)
EX{l 4% EX Model STD{l#% STD Model

X type fever
\\
EX g5 K-

EX g5 ball
%._. M2x6CS
EX{L (Xl L 23—

EX Meodel (X-type lever)

EX XfiL 24—
EX X-type lever

EX H5a“'—'Jl’
EX ¢5 ball

EX X8 L ri—
EX X-type lever

M2XECSHFLHEF.
FAUTHI>TLHEE,
File off a little projection

of M2 6CS

ZOEHR
Only this part

% The same elevator torque lever is
used in both EX and STD models.

X#L S—(L) X-typelever (Left)
EX{:# EX Model STD‘H‘& STD Model

EXXR L /73—

EX X-type lever XLt

EX gaR—
EX ¢b hall

X-type lever
h M2x6CS
M2 XGCS
%_ M2X6CS )
The concave 83 mark is on the L{left} side.
EX g5 K-

P37 — Z LM AR T

STD LB (XA L 73—)

STD Model (X-type lever)

My KE s FEmFibdissls
FABEYZUSTH>TTE
File off the ball link
if it touches this

EX g5 ball

L side




— —re
[stD-s |[sTD-8 | 10 T T—ALTL—2ADAIL | Ex-s || sTD-s |
Tail boom brace assembly | EX-B || STDB |
M2XETS oo 1 x4 7oma EX models
@ e © T —RA—IFNOEERETIARSFTE  °  Be sure to use epoxy adhesives for gluing on
BRI E=MH>TTFEL, the brace terminal.
STDS 4 TORE STD models
° TV AF-IF AR R VESEHTESE  ° After gluing on the brace terminal with epexy
#, M2xX6TSTEIELTTFI W, adhesive, fix with M2 X 6TS.
EXH
For EX model STDFA
For STD model
& AEEHN
) Epoxy adhesive
=R
Carbon
EX 7L —A4&—3IFI{EXH)
EX hrace terminal (For EX}
TR EEH
T
Aluminum
Fo T b — A% — 3 F I (STDH)
Tail boom brace terminal (For STD)
L ex-s |{sTDs | 11 WREL S > & DIRST [Ex-s |[sTDs |
[ ex-8 || STD-8 | Fuel tank assembly [ex-B|{sTD-8 |
B RS TORE B Fuel lines
M3x20C8 .........0s S BB R IDAENO A T ° Fit a silicon tube (optical extra) into the
TR AR ENARAL Y D pipe having the fuel tank weight. Connect it
@ IJW Ty 7L A -~BERLET, (WRO®RH to the carburetor of the engine. (It is
SUSHAL T ZAE—F35LEROTLLD) recommended to use a fuel filter {optical
SUS pipe é&l‘}%ﬁ%t@c;ﬁﬁa{;);:’a‘i_7% extra) between the tank and the
U'::I:ahout 6mm of the silicon tube to cover the carburetor.)
%]Mhe A nide to prevent detachment.
M3><ZOCS z RiB (7 5 1 PRI E LT T
L ET T 4 110mm Fer tubrication (Plug it for flight.)
TII-mT Ly —
\ Fuel tank cap ;u thjc; pmssumﬁffnzm;
yyayFa—7
Silicon tubing
&/ﬁﬁﬁjb
La’ge Fuel tank rubber cushion
I
Small
BEEvIAEY
Fuel tank welght \ 3@ /
\\\ @\ PVEL 7 (L B () —— D
Fuel filter {Optical extra) [~
~ @
TV DEL LA~
To the carbutetor engine
BLITIE=) T \/
Fuel tank outer ring @
ot a/ywmjA
Fuel Fuel tank rubber cushion / ¥
F OBEAMToORYRIIVV Y OBBETR 2S5 —TLy Q —
Ye—0OEH. FTHAIKL>TERAEYES, BT VY
YOMEAEE L CHATIT 2T LT,
NOTE: The connection of the fuel tubing to the fuel tank
may differ depending on the kind of engine andfor — —_
use of muffler pressure. Please carefully read the U v75-
instruction manual of each engine. Muffler

18



[ Ex-s || sTD-s |

[ Ex-8 |[sTD-8 |

12

B A7 L—-LDMSE

| EX-s || sTD-s |
[ Ex-B ||STD-B |

7L —L0MT
Frame assembly

B Main frame assembly

M4X10CS ........... 6 ; - .
TP ASSY, M3X647 DA A /75—, ° Fasten the engine assembly, the M3X64
@ Em L7 THAITHRIFHET, - cross members and the (L) angles onto the
nrE BERX L VEALT L —LIIR main frame with the screws shown below.
M3 X 8CS 10 T E3, (RAddATEgTeT, ) Attach the fuel tank to the main frame at
"""""" W oew—sOEC AR INET this time. (All screws are fastened
@ Dm ALEELTFXW, provisionally,)
e ¥  Glue on the rubber cushion for the fuel
M3+rno»Fy b ... 6 w f}‘iE'Z‘{ f:,{ ;;‘;C _2 S)Lti);gﬁj‘j;; {i_ tank at the position marked with “«".
M3 nylon nut SM3IxsC BT ¥r The drawing below is for EX models.
@ @ 7. The M3x8CS used in EX models are
made of titanium.
M3IxX8TS ............ 2
@ (> o
M3 %64 s Outer side
TRAAIN— ... 2 Adhesive
Cross member \
E#R A
Rubber cushion
pHEAT Y P~ ... 6
64 hardened washer 7 b= b
ﬁ Frame
ALY TL—A

M3+ 2w b

M3 nylon nut

M3X64 7 OAR L IR—
M3 % 64 cross member

Main frame
LY =7 /
Fuel tank @ @\
oo D,

ﬁDZXV?— A //@
cross member \

A4 T lb—h
Main frame

LU ASSY
Engine assembly

M4x10CS

pUREAT v ¥ —
#4 hardened washer

M3x8TS

M3FA 2wy b M3x8CS

M3 nylon nut

19




| exs |[sTD=s |

B H—H7 L —ADOHT

B Servo frame assembly

| EX-B |rSTD-B | O #— K 7 1 — L ZBrg a5 Xg10X4F ¥ 7k D) Glue the Brg p5Xp10x4F onto the servo
F—& 1 hTEESL 2T, frame using Hobbytite.
M3x25CS ........... 2 @ RTY RN —g19(C), (D), L2k @ Fasten the bearing holders ¢19(C) and (D),
@ [mmm PwFlLii— TLX—X—]L N7 the corrective pitch lever, the elevator
M3xd6 22 DA A — KB Li—, lever, the M3 46 cross members, the X-
Brg ¢5xgl0x4F ..., 2 - 2 A /8 —(L=3%mm, 91.6mm). v ¥ L type levers, the cross bars (L=39%9mm,
R—=y 7% FRIORITEITTEY. 91.5mm) and the pitch lever shaft to the
'. (Z O, KHLITT, ) servo frame using the screws shown below.
IR A—2 Yy 7 b3 —KR7 L — A {Assemble provisionally at this time.)
12 L, gbXpTX04AFW % iz x4, EV > Also, pass the I-type lever shaft through the
BEXETXOAFW ... 4 TTUHET, servo frame, install the #5Xg7X0.4FW's
(:) u K ORTUL RN Y- DR I EELT and fix with E-rings.
F&w, 3 Be careful of the direction of the
ﬁi g L T 2 W REAEXA 1 CF, bearing holder.
¢4 B-ring ¥ The drawing below is for EX models.
@ Brg. #15 — 3XTX958 12I.5mm 11‘5r'nm 12,5mm11.5mm
X8 L AA—(EX{EH) Rearing eollar 33¢7%8.58 ; RUREYA
X-type lever (For EX) ATV AR A —gl9 (D)
‘\Bearing holder #19 (D) D i
< -—
Q%% % ) f’;\ Front Front
B ; ;
C
é%gfgﬁ—}m) M3XA6 7 O A A3~ © ®
Xotype lever &Q\ M3 % 46 ernss member
{For STD) EyF L=ty
Pitch lever shaft
20 2 44—(L=39mm)
Cross bar (L =39mm)
H—HT L —L
%\ MiFABrFy b Serva frame
&\& M3 nylon nut
@~

#0 A /3--(L=81mm)

Qﬁl{aru‘—!}lm)

H—H7 L —h
Servo frame

4

ATV TR L=

018 (C)

Bearing holder ¢19(C)
6 WL -y T b

M3x 46 o
TRAANR— M3+ 2w b A
Cross member I-type lever shafy M3 nylon nut 7 %\

F

B, ™

M3X8C8
a%%— ‘} Max25CS

M3+f@w¥vh ... 2
M3 nylon nut
#HX4.5%0.6FW
. %\
@ \ M3IxBCS XL r-(EXH A

Bre o5 Xg10x 4F
(i M) { Adhesive) Z 0 A7 —{L=591mm}

#5X@TX04FW g4EY > Crosshar(L=91mm)
$4E-ring

[ EX—SJ' EX-B | X-type lever (For EX)

M3x8CS(¥%>) ... 30
M3x8CS (Titanium)

© [jmm

Brg. #7—3X7x958.. 2
Bearing collar 3X7x8.58

| sTD-s || sTD-B
M3x8CS ........... 30

© [ jumm

pIX g6 X 0.5FW ...... 2 XK IO2 AL S—DHfHE
@ ﬂ 3 Attachment position of cross members.

STDEBED I N D S—Y TF,
The following parts are used in the
case of STD models.

This holes

ZOR
This hole

DR
This hole

This hole

(B FE%Y) (Resin made)

20



[ Eexs |[stD-s |
[ ex-8 |[sto-8|

M3x8CS ........... 18

© [jmm

EX: 4 . Titanium
ST.Dn3k Steel

D Foul—FL—heEgo ki@ v, & @ Place the upper frame on a surface plate and

@

F FERHL A VERESIIHIASET,

Founl—7L-AlZ3YEHOHAALLK. D
T L—AwfiAa, EEOLICENT, &
O BmEELL, AT ZL—ADFYERSY

IZRAAET,
Yr IIEXR A 7T
=]
90° ] 900
===
S
90° FE 90°

tighten the screws completely after adjusting
the level and the perpendicularity.

@ Assemble the lower frame after tightening the

screws into the upper frame. Place the lower
frame on a surface plate and tighten the serews
of the lower frame completely after adjusting
the level and the perpendicularity.

¥¢ The drawing below is for EX models.

R- L&D TPEEC LY
The R and L sides must be matchedina plane.

R-Lobu T iz dH
The R and L sides must be matehed
& ina plane,

‘M3x8CS

21




[ Ex-s || ex-B |

M4UFw b ...l
M4 Unut
i
HF—4XEXE .......
Collar 4X6x5
B4 6X0.5FW ...,
M4x4SS ............
©
M3X8CS ............ 2
| STD-S ” STD-B ‘
M4UFv b .ooven-- 2
M4 U nut E
T —4XEXI ....... 1
00116(6x3 E
g4 X6X05FW ... ... i
M4xX435 ............ 3
©
M3axs8Cs ............ 2

© [Jumm

L /N— DT | Ex-s |{sTD-S |
13 Attachment of levers I EX-B ” STD-B |

O XB L A—EMIXBCSTHNMNET£T. (£
oy 24D

@ xTho L sA—kREH, MaUF» BT
Bt Ed, Yoy 20m

@b A—F— AT LA HITE, M4
Ut FCTHAFET. (AYO0v 2 {ER/D
M4X433 23 T L L A — & — L /3 —ASSY

(D Attach the X-type levers with M3 x8CS
{use thread locking agent).

@ Attach the aileron lever and fasten with an
M4 U nut {use thread locking agent).

@ Attach the elevator torque lever and fasten
with an M4 U nut {use thread locking
agent). Fix the elevator assemhly using two

EFlIELET, M4 x 485,
@ AT R—Fw ) The 75w FEIIIHR @ Attach the starter coupling to the clutch
T, M4X4SSTHZLZ T, shaft and fix with M4 X 488,
B EXike
B EX Models
AH—R—Fy TV M4 UF > | _ L R— g — | 23 ASSY
Starter coupling M4 U nut EXT Ok si— Elevator lever assembly
é\ EX aileron lever
M“X“SS@ paX6X0.5FW  Yf¢
; ]
HF—4X6XH
Collar 4X6X5
a C » M3ax8CS
a a %
e
7 G M4 458 M4UF ¥ b
J M4 U nut
7D2%V§~
Cross member .
EXT L A_A—&—pib7 -
EX M3x305 EX Elevator torque lever
B STDHH
H STD Models MAUFw 2L HFVIARLET,
For b Tighten the M4 U nut lightly.
M4 UG
AB—8=Hy T T M4Unut DY L/A—
Starter coupling @(\ Aileron lever
pa X 6% 0.5FW
M4X 4SS 6\/@
s 15 —4X6X3 \

Collar 4X6X3

D M3xB8CS
C LN

o
\\%
M4x 483 M4UFw b+
M4 U nut

EXT L A—F—p AT /i—
EX Elevator torque lever

22



[ Ex-s |{sTDs |

M3XBSS . oreennnn

©
M2X6CS . oooneennn
EX g5ii—il ...
EX ¢5 ball

® O

oA
Universal pin

O O

M2x6CS
©@ [m

EX g5 —l
EX g5 ball

@)

1

14| ASSYD#EIT

AV —~ELASSY - F—IbIvray

Assembling the counter gear assembly

[ Ex-s |[sTD-S |
[ ex-B || sTD-B |

and tail transmission assembly

m v 7 FEE
D A4 —FTASEY - F—NIvial
ASSYiIm 2= A—H N L #M3X3SSTH
BLEY, AYVovsHlEERAOZE)
& F—IW3I vira i ASSY IZEXgs i —ib &
M2x6CSTRIH L £,

Q=P —H e

Universal pin
2

M3 X 355

1
>

m ~J)LERE

D F— Ny F LA —BOM26X6CS, 7
) —OM3IXESSEEF L, F—N3IviE
b TN FL AR ET,

@ T —%ANNIHG, FoLE2EE
@L., FAhazmv bPEERABET. (3
A Z{EA)

@ F =Ny F LA —|ZEXgh K — I %
M2x6CSTHIE L 7.

A= —H ¥
Universal pin

Thread locking agent
(N

# A —F ¥y —2A ASSY
Counter gear case asserbly

B Shaft drive
(D Fix universa! pins to the counter gear
assembly and the tail transmission
assembly with M3 355 (use thread locking
agent).
@ Fix an EXg5 ball to the tail mission
assembly with M2x6CS.

v

EX ¢5:8— /’Q;L)
EX #5 ball /g

M2x6CS

M3x358

B Beltdrive

(D Remove the M2.6X6CS of the tail pitch
lever part and the M3X 558 of the pulley
and remove the tail pitch lever part from
the tail transmission.

@ Pass the belt around the pulley, pass the
pulley through the 2nd tail shaft and attach
the pulley to the tail unit {use thread
locking agent).

(3) Fix an EX¢5 ball to the tail pitch lever with
M2x6CS.

Tail second shaft "':'.‘

S EXg5F— I

EX g5 ball
M2x6CS

23




| Ex-s || sTD=s |
M3 x8CS

© [jmm

M3FroOFwh .. 4
M3 nylon nut

©

g3 x g X 1FW

© |

AEIOZA LN —L=46 ---
Hexagon cross member L=46]

7 L —LO8IT
Frame assembly

15

DA a—XY, AHRFTL—b, T—4
T—LhAF—ETFTHOF TR E
EN

@ AHRTV— b &R BM3XBCS %
HoT, Z7OAALN—M3x38% LIS
E
Yt BRBEX%s FTT,

W OEXA A Tk, M3IXBCSIEF4 K

©

AR A A —
Counter gear spacer ... .. 6

O [

| ex-8 || sTD-8|
M3x8CS

© [jmm

AETOAAS—L=46 ...
Hexagon cross member L=46 |

Pl o T ET, titanium holts.
5 ~A b DIEE
For belt drive
F1vy 2 —¥ ASSY
Counter gear assembly
M3X8CS N Y R—F Y R — > 9
\% Counter gear spacer % :
gaX g9 X 1IFW > "\ o WELLE
ﬁ,ﬂﬂ il 2
] 5\@\ AN
4 sooaiy - CAlR

©

T R X A
Counter gearspacer .... ¢

AHTL—
Mechanical plate

pIXOXIFW ... 4
MaFAOwFwbh ... 4
M3 nylon nut

© [

=R Rt —

Counter gear spacer
.

%\ A A A-M3IX38

Cross member M3X 38

F— b I — bR X —(R)
Tail boom holder (R}

| Ex-s |[5TD-S |
| EX-B |[sTD-B |

(D) Fasten the counter gear, the mechanical
plate and the tail boom holder onto the
frame using the screws shown below.

@ After attaching the mechanieal plate,
attach the M3X 38 cross members with
M3 xBCS.
¥t  The drawing below is for EX models
# The M3XE8CS for EX models are

M3x8CS

g3 X pdx 1FW

EbH AR

Top view

T8 — ¥ ASSY

Counter gear assembly

Front

M3F by b
M3 nylon nut
F— N T —LFE (L)
Tail boom holder (L)

RN
ééf%;::\\ f M3xBCS

l dmit)
I

(P {Temporarily)
2B

S,

AATOAA R~
Hexagon cross member

M3x8CS (Kik)
{Temporarily)




[ ex-s || Ex-B |

YRy RAEMFE L.
Pivot bolt (E)

olexiy

[stos][so-8 ]

M2x8C8 ...

© (o

EXgsHE—N ...,
EX ¢5 ball

® O

‘ EX-S ISTD-S I
( EX-B “ STD-B I

MaxBCS ............
© [mm

M4x488 ...

©

HFv a7 b ASSYDHILT [ Ex-s |[sTD-S |
16 Assembling the washout assembly [Ex-B |[sTD-8 |
B EX{tEROBEE s EX models
° WAy aT U RIVEE—T —AIZE °  Attach pivot bolts (E) to the washout control
How bR A (EYR I 23, arm.

B STDERROES

M STD models

S xwiaFTw bR bI—LT— AL ®  Attach EXg5 balls to the washout control
EXp5H— % M2x8CSTH{T I 4., arm with M2 8CS.
EXftHk STD{Ls
EX Models STD Models

YAy P RE
Pivot bolt (K}

EX pbii—n —&_

EX @5 ball % — M2X8CS

17

D A4 71 —ALASSYIZT A
FPREEL. A-bBXY
ASSY & Bl & ¥ . M3x8CS
THIfH 7.

@ A4veAbE 2N
glEbLY, xAbOY Y %
Mdx48S THEHIEZE L T F &
L,
¥ A-PEEYEAT

F—¥vYOAhIFgbhd
I, ¥=—ANodhigt
¥FYo@izAIGgHhHET
Ffiv7 v & — ¥ Y ASSY
OMIXSCSTHELTT
ELAN

(U Pass the mast through the
main frame assembly,
assemble the auto rotation
gear assembly and fasten
with M3 8CS.

@ Pull the main mast all the
way up and fix the mast lock
with M4 X488,
3¢ Adjust the engagement of

the auto rotation gear
with the counter gear by
inserting a piece of vinyl
between the gears and
using the M3 8CS.

RS F AN AT A Y - UMY S

TR b OwZEELMIKISS TR T E T,
Pull up main mast completely and pass it through

mast lock and fasten it with M4 458,

TALOwZ EvaFnTIFa,
Lewer mast lock to the hottom.

e TARAL - TFUEHTUNLVTE

Note: Make sure that mast has no up and down play.

AA VA MO
Main mast assembly & zovwvr—i bio

ARRATY, BINT S EIZ L,
A REIZAY ALK
R ET, 412X 18X 0.2FW( @3
WEL>TWETOT, Fail
BUTAELTFE Y,
Note: This washer is for adjusting the torque. Slippage Is
prevented during auto rotatlon by adding this washer.
The 12x18x0.2 FW {1 pc.) Is packaged separately;
make adjustmenta as sutted.

| EX-s |[sTD-S |
| Ex-B |[sTD-B |

—/@) Thread locking agent FAAN Iy R—A
T &

M4 455 Torque limiter (4)
() M3XBCS
P12 0% ¥ AP o
P-12 O-ring c
ME X805 FATY Iy R—B

A A 2 F T Assy

DR E. Eo o fie
Pa s

REEHLTS| o ¢~
\
|

X, L5

Use the upper L
hole for the main
gear assembly.

AT AR 2 LS,
Pull up the main mast.

TAREW S
Mast lock

Torque limiter (B}

M3x8C3

EX{EHEEYH & T —((T8),
STD{tRRY 7H

iV svaLEv—{Af

The gear for EX models is a
cut gear (white).

The gear for STD models isa
ribbed injection gear (black).

A X T ASSY
Main gear assembly

Ay 75wl EE LT LRI,
Adjust the back lash.

f07 A~ H A ASRY
Counter gear assernbly

25




[ Exs |[sTos] O—4—~y K&A— b O£y QN [Exs |[sTDs |
[ Ex-B ||sTD-B | 18| Attachment of the rotor head and the [ExB |[sTDB |
auto rotation gear

M4x15CS ........... b D A4 ¥wAMIATw a7l —FASSY. {d) Pass the swash plate assembly and the
7Aw a7 FASSYREL £, washout assembly through the main mast.
@ Em @ wAw AT HRASSY I 4w 2Tk @  Attach the washout guidepin to the washout
A4 FE RN ES, assembly.
H: A VRAMDIVIIERET A YA Note: Screw in the guide pin upon
&HET, matching it to the groove on the main
@ O—&—~y FEMAXISCSTHIMHT E . mast.

@  Attach the rotor head with M4 X 15CS.

Thread locking agent

M4X15C5

STDfL &%
STD model

EXUAw a7 hHAFEY
EX washout guide pin

% 7AW aT Y hAssyA A L— XU ML ATy R A K
B HRICHBLTT I, washout guide pin
% Adjust so that the washout assembly
»

moves smoothly. I YT AT = AREHY FFL MEX-A
CHAfFT &,
Fix the radius arm to the pivot bolt (EX-A).

EX washout guide pin

0h S

EXWAw a7 hii1 e \




l EX-S ” STD-S |

M3x5CS

© [jm

@3xX9x1FW

© |

g83.1Xg6xX10h7— .. 4
gd.1 g6 10 collar

©

M3x20TS ........... 4

@ (o

I EX-S ” STD-S l
M3 20CS
©) [ D

M3x15C8 ........... 4

© []EIEEm

2

M3F<ovFwh ... 6

M3 nylon nut

©H

gIXIXIFW

© |

F—Iib 7T — LD [ Ex-s |[sTD-S |

Attachment of the tail boom

19

@ BAF—NT—HASSYEF— N 7 —AhFN @ Insert the octagonal tail boom assembly into
F—iz Ah, K& OM3IX8CS THi{d T & the tail boom holder and fasten provisionally
7. with M3 X 8CS.
8 F—NT—AlLF—NFYEBRMHT, @  Attach the tail gear to the octagonal tail boom

M3x5CS. g3xp9xX1FWTHMATES, uging M3X5CS and g3 X g9 X 1FW.

@ TrqnvurhERFTET, @ Attach the gyro-mount.
W EXMAEIE. 8T —NT—Lth—R # The octagonal table boom for EX modelsisa
<7, carbon boom.

@ HIESHOMAXBCSHHHE, SN T —LEF-N T LAY —%

BHINERATRELTRE L,
After fastened the provisionally ¥3:505. Glue the octagonal tail boom

and tail boom holder F— L ¥ ASSY
with quick-driyng glue Tail gear assembly
M3x5CS N
& 8
oL a3 IX1FW
3 1Xgbx10% 57— IOREMERTS AN
4 4 Use this hole. qo%

63.1 X g6 X 10 cellar

SefOvwueh
Gyro mount

ST — B —

iggx .
& Tail boom holder
U %% \

M3x 20TS

[ Ex-s |{sTD-§ |

BEEOR
Attachment of the empennage.

EX{LRORRIZFRPHTT,
The empennage for EX models is made of FRP. {

KVERRY— N

Horizontal stabilizer seal

AEER
Horizontal stabilizer

MiFs v+ wvt
M3 nylon nut

PAE G P AR A
Pipe band

M3x20C3

EiT=NEE -]
Vertical stabilizer ™

BERRY—N

Vertical stabilizer seal

FAY B ARV
Pipe hand

M3+ O Fy b
M3 nylonnut

27



| ex-B |[sTD-B |
M3x6CS

© [jum

#3 X B8 % 0.5FW

© |

M3 x6CS

© [m

#3.1xa6x 100 5 —
p3.1 X @610 collar

©

M3x16TS

@@zmx»

83X g9 X 1IFW

© |

A LTS
Timing pulley

) —

AL _
Fo— T
Tail pulley

1 —

AN ORI REL T,

¥ Check the direction of rotation
of timing belt.

[ex-8 |[sTD-8 |

M3 x20CS
©) [ﬁmmmm

M3x15C8

@[@m

MaFqmrty b
M3 nylon nut

© 0

93X 69X IFW

© |

&

F—N 7 — LD | EX-B |[sTD-B |

Attachment of the tail boom

D 8AF—AT—AIZF -V EPASSY 2 B{F @ Attach the tail gear assembly to the octagonal

. M3X6CS . g3xXg8X0.5FW T &b ff 1T % tail boom and fasten with M3X6CS and
7. g3 X g8 X 0.5FW.

S8BT T A T R A —TE L. & 2} Pass the octagonal tail boom through the tail
LIS T e rL R R £ ’ holder and pags the belt around the timing

B ANIOFUYaVEMBER. BEDD g Apes

£ After adjusting the tension of the belt, tighten
M3XBCS% &iff i}, M3x8CS. p3IxXg9xX1FW the provisionally fastened M3 X 8CS and attach
EffioT, AP LE—T—N-T7 5 TUER

the counter pulley flange using M3x5CS and
i &4,

g3 X g9X 1IFW,
@ VyquOworhERATET, &  Attach the gyro-mount.
¥ EXﬁhﬁ'!;‘: 81T — T —hhih—di &l

# The octagonal table boom for EX models isa
mmmestLS&mHH& Pl WA N o | 175 4

carbon boom.
BEIEERTHEELTTE L,
After fastened the provisionally M3¥5CS5, Glue the octagonal tail boom

and tail boom bolder with quick-drivng glue.
Max6(CS
w

g3 X g8x 0. 5FW~“‘@\

®

@3 1 xg6x 104 7 —
83.1 X 86> 10 collar

;

- Yeyqaworh
N Gyro mount
M3Ix5C3

7‘3'3‘/5' F=U—T750Y
Counber pulley ﬂange \

#3X 9% 1IFW C/
. &
SH—abO—-NFHALR

. P ;r'r S \ . d' “’
" 2 ‘é’ -/" Rudder control gulde

%’ﬂ% vz%\Ma‘xlrﬂs

. g R £
- =Tl | quick drying glue
i TR —
®f

orizuntal stabilizer seal
¥

AFRR

Horizontal stabilizer

M3+ OxFwhb
M3 nylon nut

EBEEE
Vertical stabilizer
M3 x20CS

g3 X X 1FW \E

AL G FART R
Pipe band

BHREEY -V

Vertical stabilizer seal

D—r—— FaS =l 7/"\' M l':
Pipe band

M3X16CS




| Ex-s || Ex-B |

M3xX16C3 ........... 2

©) [ I

M3X10CS

© [jmm

M3 x8CS
© [

M2 6C8

© [

M3+ w7 b 16

M3 nyloen nut

© [

g3 X 8 X 0.5FW

© |

M2Ow RZE(@E .. 2
M2 ball link (5)

Camn

[sto-s|[sTD-8]|

M3x20CS

© [ |

2
M3x16CS ........... 6

M3+ LTy
M3 nylon nut

© @

g3 X IX1FW

© |

| EX-s || STD-S |
[ ex-B || sTD-B |

SvTF4vI¥vYOHEIL
Landing gear assembly

22

B EX{tH
@ AZw b7 w MICMZXECSTMZH W K
VRSEBMELEY. (T THHA KA
@ ZFv rAYFEEARY RS TIEL,
M3x8CS. M3+ +v FrCHEEL X

B EX Models
(D Fix the M2 ball link (8) (for the antenna
guide) te the skid foot with M2 6CS.
(2) Pasa the skid pipes through the skid bands
and fix with M3 8CS and M3 nylon nuts.

T {3 Pass the antenna pipe through the M2 ball
@ M2Ow FLY RSII T w7+ Ar TREL link (8).
9.
M3%16CS

M3xX190C3 M3x16CS8

M3+rOxFv b
5!.; M3 nylon nut
&

AFw b?v b

M3FrOxFy b

M3 nyfon nut T 7
F P AV

Skid band

TR T )
Antenna pipe 43598 % 0.5FW

AxyhIwh
Skid foot

M3+ vty b

M3 nyloo nut
BN S

Quick drying glue

Ay b S
Skid pipe

M2ty KT BS{F w7 F 51 ER)

w2 w7
R¥y b TEYy M2 ball link (5} {For antenna guide}

Skid pipe cap

B STD Models
(D Assemble the landing gear.

B STD{L:
D FvTFqrrEYRMITET,

M3x16C3

M3x20CS

ZxwhTyh
Skid foot

Agy FigT
Skid pipe

M3FroOxdwh
M3 nylon nut

W AFY 7w FOTFEBRHGD
3# Attach below the skid foot.

M3 = 00

RN
Quick drying glue

TyrFaaT
Antenna tube

b AR v LS
Skid pipe cap

M3Ix58S ¥ F JIALEIIM3 X060
Huw T TAVEN) 2T 5 LHbhIAA
BANET,

The fastening of the M3 % 555 can be facilitated 2w Tk FelT=hTL—2
by tapping with an M3X 0.5 tap before screwing Skid foot Tail boom brace
on the M3 %588

M3+ D Fw b

M3 nylon nut

29




M2.6X14TS ........ 16
pREXaT5%05 ... 18
hritzidi 44 i aU I S -

Servo attaching nut

H— KR T
Attachment of the servo

23

B Ay pbY—iR,
B A
AR RV —R, FuFd—HeH—H
TP AA—H —ERIZAN,
M2.6x14TS, 62.6Xp7.5%X0.5FW. H— K
g4 S TEELET,

G, #2.6 X375 % 0.5FW
%\@fi
& ey —R
Pitch serva

%\@\
S~
M2.6X14TS

< E’\
gt >y U

EwFH—KD B Attachment of the throttle servo and

| Ex-s || sTD-s |
| Ex-B |{STD-B |

the pitch servo

® Insert serve mount spacers between the
throttle servo and the pitch servo and fix
with M2.6XX14T5, #2.6 X#7.5x0.5FW and

servo attachment nuts.

ATy e
Throttle servo

Servo attaching nut
B
By F 4 — K ;
Pitch servo Y—ARI T Y hAAA— o
Servo mount spacer < .
o —n ROBEE, H—FTy G2
ront bAS—H — R L A “%— M2.6X 14TS
TLEEN,
R EwFEF—FORECDR Do not use the servo-mount
H—fih— BRI TD spacer for JR,

3% Be careful of the direction of the pitch serve;
set the servo horn side towards the front.

B Tlory4y-—-KH AR —2—3%—
HROEA
T XD Y —H, TR F—H—RE
M2.6X14TS., g2.8Xg7.6X0.5FW. 4 —m»
iy bCHEEL Y.

M2.6X14TS

H—HH sy b
Servo attaching nut

Il A= —
Ele\fabor servo

B Attachment of the aileron servo and
the elevator servo
®  Fix the aileron servo and the elevator servo
with M2.6X14TS, ¢2.6 Xg7.56X0.5FW and
servo attachment nuts.

. $—Fb—ERZTS
I YR Set the servo horn side towards the front.

Aileron servo

Y P s e, Bk
Aileron servo

M2.6X14TS




M2.6%x8CS
© [jomEm

g2.6%Xd7.5X05FW ..

© |

M3x8C5

© [jmm

8

I A —4 —KOHf

D5 F—-H—-—FEH—FAF—O)IZ
M2.6x8CS, 2.6 Xg7.5X0FWTEZE L
E¥, (A¥ov R

@ M2EX8CS Lg2.6XaT.5%X0.5FW T 7 | —
LZEELET, (IO F{EH)

Thread locking agent

M2.6%8CS

B Attachment of the rudder servo
(D Fix the rudder serve to servo stays (C) with
M2.6X8CS and 2.6 Xg7.5X0.5FW (use.
thread locking agent).
@ Fix the servo stays {C) to the frame with
M2.6X8CS and ¢2.6Xg7.5X0.5FW (use
thread locking agent).

H—HAT—(C)
Servo stay (C)

F 5 —4—iK

Rudder servo

Thread locking

24

A ANA—=T0Oy 7 ORI
Attachment of the cross member block

2

@ M2.6x8CS

| Ex-s || sTD-S |
| EX-B || STD-B |

° FORARALSA—F0Ow 7 #M3X8CSTREEL (O Fix the cross member hlock to the frame with

F¥, (AI0w 7 HRH)
¥ EXHA 7OM3IXSCSIEF ¥ 8T,

M3xBCS

SO AR —M3X46
Cross member M3:X46

STD&  STDonly

-

M3 x BCS (use thread locking agent).
¥ The M3x8CS for EX models are made of
titanium.

TAARA =TT
Cross member block
EX®d4 EX only

(o STDD A
STD only
/1
Thread locking agent

p 2

31




g Vo r—vom [exs ] [sr0s]
Attachment of the linkage | EX-B || sTD-B |
B iAo . TLA—&—5 B Aileron and elevator section
M2ZX6CS 4 S Ll AR—— T NO Y —RIZY—R ° Fix the servo horn to the elevator and
"""""" F—2ERMT. A vFEAN, K aileron servo. Turn on the switch and work
@ Dm F—rvDoZa—bFNAEHLET, TEO out the neutral of the servo horn. Bore holes
EX g5l ..., 4 fLE I & HT, EXpg i — 0 % at the positions shown below and attach
EX 5 ball M2x6CS. M2+ hTH{fIT£, EXg5 balls with M2 X 6CS and M2 nuts.
. @ M2+ h
M2Fw b L 4 M2 nut
M2 nut
@ EX p5—
i ® G% c{ EX g5 ball
M2Ow R K ... 8 ) $
M2 bali link "~ XA L /S—ASSY (L)
Q@ M2X8CS X-type lever assembly (L)
L{fl

10mm~12mm

M2X1107 Vv A b0y F
M2x 110 control rod

o M

Aileren side

O M2x657 Vv A L Dw FiZM2Bw KT &3 ViARE T, BESEY-Hik-THEYVET,

@ By FORIFABRUC,DARLEZIZLZ) £T, (A=B,C=D)

(D Screw M2 ball links into the M2 X% 65 control rods. The lengths will differ for each servo.

@ The lengths of the rods should be such that A and B are equal and C and D are equal (A=B,C=D).

XH L /S—ASBY (R} -
X-type lever assembly (R) =

M2X657 V¥ A DO K

M2 65 control rod 10mm~12mm

%
M2x657 vy AbOw K
M2 65 control rod

32



| Ex-s || sTD-s |
| ex-B |[sTD-B

M2XB6CS ...........-

© [

@ 8

EXgsH—i ...
EX ¢5 ball

©@ O

M2O0v R b
M2 ball link

(o

M4x488 ............

© M

14

U —Y OB [ £x-s |[sTD-S |

25]-2  Attachment of the linkage [Ex5 |[s103]

O M2x457 Vv A hTw FIZIM2Ow FL K @ Screw M2 ball links into the M2X 45 centrol
EFXVIASZT., @IEVED rods (assemble 4 pes.).

@ X#LARA-—rTLA—2— 2 LA—ZIN @ Attach the control rods to the X-type lever and
it &4, the elevator torque lever.

@ M2x957 ¥y AbDOw RIIM2Ow KX F @ Screw M2 ball links into the M2Xx95 control
FARIIAARET. rod.

@ H—HR—ICEX g5 F—N-&=H{FF, Ow @ Attach an EX g5 ball to the serve horn and
FafdFET. then attach the rod to the servo horn,

M2X457 Y¥ A bDOw ¥
M2 X 45¢control rod

e
& s &

M2F v b fT\MTV'\*XI‘UVF x%
M2 nut M2x 95 controltod wow 457 274 2 | O i

EX g5 — b M2x6C3 M2 X 45control rod

EX g5 ball [ I CD
66mm N

g
IR L — #M4AX4SBE > T, I L /S— & Fix the I-type lever to the I-type lever shafi
Y7 REEEVET. (AVOv D) using M4 X488 (use thread locking agent).
B—F = IZEX g5 R— N EHTIT T, ® Attach an EX g5 ball to the serve horn,
M2x307 Yy A b Oy FizM2ZOw» KT ¥ (@ Fasten M2 ball links to the M2x 30 control
R ET, rods.
oy R osidenuiiicREABLE Note: Adjust the lengths of the rods so that
T, the rods are not taut.

. IRlpsS—
I-type lever

8@

W IR NR—IZEX bR~ N EM2XGCS M~ THEELET,
¥ Fix an EXg5 ball to the I-type lever using M2 x6CS.

‘\L@N

IR 28—
I-type lever

e M2X 6CS
EX g5t @
EX ¢5 ball

M4x 458

i
Front L
‘ \.
N 10~12mm N

< o 10~12mm

Mzow KT E
M2 bali link \

R —RIL ko TREY &,

This length will differ for each servo.

el
M2 nut
H—Rih—
/I/ Servo horn

M2Zx307 Yy AbOw F EX gbfi— s
M2X 30 control rod M2x 6C8 EX g5 ball

33




[ Ex-s || sTD=s |

[ ex-B || sTD-B|

Bwv RLRM2X125.. 8
Ball link M2x12.5

O

M3x8Cs

© [ jmm

o5 ) i — I DT

H O—A—~yFE

O M2x127 ¥+ AbDw RiZOgw R F
M2ZX126% A TiAA, I F T UTT—4LE
VwFr—Ail R £,

@ M2x807 %A PRw FIZDWwRI K&
Vi, 3T T—AEAT Y0

PRl SN 3

-3 Attachment of the linkage

| Ex-s ||sTD-S |
| EX-B |[sTD-B |

M Rotor head part

O Screw M2x12.5 ball links into M2 12 control
rods and attach the contro! rods to the mixing
arm and pitch arm.

@ Screw the ball link in the M2X 80 control rod,
and fit it to the mixing arm and the swash
plate.

STD $924mm
EX #26mm

M2x127 ¢ ART U B
M2x12 control red

M2X80 7Y ¥ A MUY K
M2 X80 control rod

100mm

W 5¥--I

D g0 —HK2Ov % 7L —-ADRTHG A
T—d=w h#ORTN»F7Ow 2D L E
BL, Aved—Fyrir—ZoMeEL. &
HeaBU T,

@ H-—KrowKoRSEROEL, 7V R
h3ao v bM2xp2% ., TR ¥ EFI30
SEAERE RN <Y, BELEY. KX
RORBYwFESH—DI A —VDIERE S
FZBZT—NHTIT2 2 ROTLE D,
FEh—HKrov KRvyauThy bLET,

@ Z7ORAAA-TOvZinLBrghl Y —0
iz2nwT., fBO /S, 7EEL L EXI
v b, 2A—HKoogv FE@EL, S17
N RFTEELTSET WY,

B Rudder part

D Pass the 2.0 carbon rod from the front of the
frame, over the bearing block of the power unit,
between the counter gear case and to the rear.

@ When the length of the carbon rod has been

determined, fix the M2xg2 adjusting joint
using a well mixed epoxy adhesive (use a type
that hardens in 30 minutes or more). Adjust
the length at the tail side upon referring to the
sections on the linkage of the pitch and the
rudder.

Note: Cut the carbon rod with a file,

@ For the space between the cross member block
and the bearing holder, cut a piece of pipe to an
appropriate length, insert a ¢2 carbon rod, and
secure with a pipe band.

4\ E®E  Caution

PP/ Fidg2Hh—R-ny B
A MW ETT.
BTHARAATL X,

The PP pipe is a 2¢ carbon rod used
to eliminate noise. Be sure to install
it.

T FHOEACI -2 O FOMNEE
FH - PN TIe AR Y FIIEST

—HrovF .
:214;3w’* e FOLEMLNRE DT, RERGATREL 2T,
. PP pipe * Position the rudder conirol guide by sliding it along
Ty AP aA Y -M2Zxp2 : the rudder control rod and glue on the guide with an
Adjust joint M2 X g2 )? \ instantaneous adhesive as shown helow.
S W= -
—— AN
<~
M2Oy Rx 2K BE &5
M2 bell link Adhesive Adhesive

34




* v DAL
Cabin assembly

26

B Sy iT
Cabin Preparation

" E@um_. # 1 00);\?!141'&;”&1

a @10 installation

ole as iHlustrated

Cohiul

Make a hole here, HowFe—t

!)o not use these marks.
s

@/

{Li#] st el e TN
ln order 1g install the cabin correctly,
position of the cross mewher.

ST A
Washing
FRP# + V' # AT E T,
Wash the FRP cabin with mild detergent.

=Rk
Decal Attachment

¥ gyh *ﬁ%fp?f)( T H;ﬂ T &"‘Nbl._fl\"%f)l

| EX-s || sTD-s |
| EX-B |{STD-B |

FRP v ¥ Ao Re10% B £1. .
Mske a ¢10 insta}lation hole in the FRF cabin on

each side.

ALOGR AT
Make a 10 hole
on each side

awsumi X v PRI O A -k ®

makP a small hole firstly and widen it seeing the

v —T@HIBEAND L
=TI EPERT W,

Fitting to the curve is facilitated by
making notches with a cutter.

35



M2x6h 72

M2 X6 truss

OF

B v/ E-NT
Wind Shield Preparation

a

Cut out the canopy along the cut line.

W 3ry v /-0
Cabin and Wind Shield Assembly

D

p27XBA
Make ¢2 holes

“

7

B 2y oN—TL0BH
Installation of Cabin Damper Rubber

FyEvHA—T ‘ ‘
Cabin damper bush FrEUHUA-TA

Cabin damper rubber

&4

FrIV—%Av bI A ICEDETHY FLET,

#27HA 1)
Make ¢2 holes

M2x6h 5 R
M2X6 truss

Fytiy
Fr VA UA—TA Cabin

Cabin damper rubber

-
3

LTI
("

rAVEEIN | FrEwH L S—
P Tyia
Frame Cabin damper
(Inside) bush

&
@
P B T 3077 S 2AT- PN
G/ Cabin damper rubber

{ EfmMEmEEMTEELET.
% After it is installed, fix it with quick-drying glue.

Ty A—=Tyia
Cabin damper bush

36




[ ex-s |[sTDs |

[ ex-8 |[sTD-B]

A ®E A Warning

Ne= b T b7V = F OB
SBALALEMERTWIVE
AT SBahY 2T,

Blade will be thrown away
unless the root end is not
attached directly to all
over the cut-nff area on
blade wood.

M4 35C8

27

X4 va—4—0fir
Main rotor assembly

B EX{tHRDES

FRP® 7L — EHERE TSI OTAS T —
YDA ARRY), BRATEET.
STDHDBE

Q- bITvREAL T L—RIEfAE
i,

@ N— b EOHAIE— LA VETEE
£+, (RERim)

@ Rl THEE TS5 Hinm
AOFr—T A2 —F1 7 TCHERY
¥, (B

@ N—bx> FEBRMIF, MIxX12ZTSTH Y
ML FET.

® RIESRHTL— b FEEELET.

BEEER AT B, D—F—~w
FOFL— KRR —ZELIAA, V—)
T REAAL TV —FDOAxMELSL
£,

I—pbxTv K

Root end

© U

M3x12TS

MaFsp>Fwhb ... 2

M4 nylon nut

©F

[stD-5 |[s7D-B ]
@ (humy

[ Ex-s || sTo=s |

| EX-B “ STD-BI

M3x15CS
© [ |

M3Xx10CS

© [jmmm

M3+fa>tw b
M3 nylon nut

© Q@

2

A
Balance the main rotor blade.

47— FORI AR T,

[ : 1
BOHIZT—F, FTHNAEEHEET,

Wrap a lighter main rotor blade with tracking tape or
a decal to bring it into balance with the heavier blade.

Note: Tighten the M4x35CS scraws anc
M4 nylon nuts so that the main rator
blades can move slightly.

| Ex-s | | EX-B |
| sTD-S || STD-B |

EX models

The standard blades for EX models are FRP
blades. Balance these blades upon using them
a8 the main blades.

STD models

(D Install the root end to the main rotor blade,

@ Mark with a ball point pen etc at the outer
circumference of the root end. (On both
sides)

& Remove the root ends and cut the tube with
& cutter knife at about 1mm inside of the
mark from both sides.

@ Secure the root ends with M3 X 12TS screws
and quick-drying glue.

® Glue the root end with an quick drying glue.

{® Before the quick drying glue is hardened,
insert the root end into the blade holder of
the rotor head so that there is no opening
between the root end and main rotor blade.

Quick drying glue
%
AN,
(7

T L= R — g
Blade holder

M4+ Rt b
M4 nylon nut

A Y7L —FRECHSABIIA Ve T,

28

blades
O F—N7L— KEEM3x15CS. Ma+1 0+
bR E T,
* EX{BiRA— N MOF—ATL—FT
3.
° STDHBER. F—L 7T —F¥hl¥—F
F—T L — KOMZg3.1 X966 X 0.5FW % |3
X AAAT, M3X15CSTREIELTTRE W,
M3x10CS

*vEYV - F—=ILTL— OB
Attachment of the cabin and the tail

| Ex-s |{sTD-s |
| Ex8 |{sTD-B |

(D Attach the tail blades with M3x15CS and M3
nylon nuts.

L

o

BWHilF—TE2 &L,
Wind tape at a lighter side.

The tail blade for EX models is a carbon tail
blade.

In the case of STD models, place a
3.1 X g6 X 0.5FW between the tail blade
holder and the tail blade and attach with
M3x15CS.

M3F1rvFu b
M3 nylon nut




& “ — - .
9 TAREY—FRDEY T4 | Ex-s |[sTD-S |
Transmitter and servo setting | x-B |[sTD-B |
O H—EobfrlRE-—-K 1) () ‘Toconfirm that the serve (mode 1) works, turn on switch after
I TIXIESHE, FER YR EERLAAYFEANTA connecting transmitter, receiver, and serve. Then confirm the
Ty et HOREFMEHELL T direction of rotation of the sticks and the servo.
R A A OBS R, BEROY N—-AASvFEYIVBA When the direction of rotation is incorrect, change the reverse
T, FEOBRVSH <RIty PLUTTFEW, (WS- A switch of the transmitter and set it to move as designated.
FOECTOELy EROBSRYEY —Re@EHUTFE (In the case of using the transmitter set without a reverse
vy switch, please use the reversal servo.}

Elevator
Down

Aileren

Gl oS
Ly
° ¢, @ Rudder serve

Left |f

(D) Elevator servo

@ Py ot

- T — 7R ERT Yy Oy MR E T,
W > TG ss ) £ 7,
LY v DOEBRE &
ELHATREW,
Ve QA wFRUUEBERELS »FHE, A v F T —
MZHH TR A,
P T e FA{ZEEEOWRA A AT f T — VT E
. .
H— R D I — REREOEE Y RTEOTEI£T.

Installation of gyro
Affix the gyro to the gyro-mount with two layers of double
coated adhesive tape.
Be careful of the direction about installation. ]
The details are shown in the manual of the gyro.
Attach the gyro-switeh and power switches to the switch
plate. ’
Installation of battery and receiver
Install them to the mechanical plate with double coated
adhesive tape.
Fix the servo cord, etc. with the attached unity band.

& AFovrOEERE (E-FD
A7 1w 2 ORABRIESST-EAGLE 271 Tl <,
KEDRICAVHELIHETT,
Lo RRATESW,
Basic operation of sticks {Mode I1)
‘Basic operation of sticks of “SST EAGLE 2" is the same as the
large-sized R/C helicopter.

T 74— 4 ' Rudder Right
2 - K @ Rudder Left
G ITlN—-"—- 7 @ Elevator High
& TpR—g— T @& Elevator Slow
& Tao i & Aileron Right
& T A ® Aileron Left
F Twaw InA @ Engine-control Down
@& xTwav A @ Engine-control Up

38




30

B LR 2—DYuir—Y
ELEVATOR LINKAGE

¥HOBEH—FR- I, EXgbAR - EM2X6CS M2 3w » TIRMY

FTFEw,

% Attach an EX @5 ball to each of the servo horns with M2 X 8CS and

M2 nut.

Oy ROERERFH—-FRILE2T
"H#uVF+, Ay EBO
O MdELREICLET,
The rod length may differ
depending on the serve, Make
the lengths of A and B even.

W Torn)vir—y
AILERON LINKAGE

EXTloyi ri—
EX aileron lever

TR~ TNAVO) v 5—
Linkage of elevator and aileron

e S R/ ash
Elevator servo

Y | EX-s || STD-S |

| ex-B |[sTD-B |

Qo

EX X#I L i—
EX X-type lever

o

i)

#/10mm
Approx. 10mm

(SRR

&

EXXBILA— b A= — S HEFIIRARICLET,
ATy FL— PR AMIH LTI LDBRIZLET,

Adjust so that the EX X-type lever and the elevator lever are
parallel.

Adjust so that the swash plate is perpendicular (30°) to the mast.

°

IO -V T 2 4 AT

AVN—=Fu 771 MNFREEBTRELTTE 0,

This linkage is for standard flight. Determine the linkage by
yourself for inverted flight.

EX X8 73—
EX X-type lever

D BXXMLASA—FrEXTAD LA bk L ET.
@ ATwiaFl—hrATARMIHLTOELELH IOV RV RTHARL

E 300

D The EX X-type lever must be parallel to the EX aileron lever,
@  Adjust the ball link as that the swash plate is at a right angle to the mast.

AT w1 ASSY
N Swash plate assembly

T - i
Aileron servo

Oy bOBRIRF KT L>TARVET,
Aoy b EBOTy RARALRICL EY,

#710mm The rod length may differ depending on the
Approx. 10mm servo.
#910mm Make the lengths of A and B even.

Approx. 10mm

39




20y MDY Ur—Y | Ex-s {[sTD-S |

31 Linkage of the throttle | EX-B |[STD-B |
-6 ) sl
0o é% @%
. “@J:l
TR IS =S

M2X957 + A v K

EX g5H—
M2 %95 control rod

EX p5ball

21 gt
Full throttle ¥ully closed

7 | IV vArwT
o % O . Engine stop

O (. 14 T{
20°
7 -f Ve
4B #igo° ldling M2x95 7 Vv R hOw K
Full throttle Approx. 90° M2 x 95 control rod

@ 28w b AN O
When the throttle is HIGH.

(VDT TY AT 9T % AD—IZ LA —F R — 2 H320° iRz 0w K e BT 9,
(HHETORZLOETRLZDES, )

(DFr T I—OFFADEROMBEICZSHRIIOY L FTHRLET.
Adjust the carburetor linkage while it is closed at low throttle and low trim and adjust the ball link so that the
barrel of the carburetor can be completely opened at high throttle stick.

MU AN Trim high
4,

oll0 o)

= =

@ T»aYA0Y FNAD—ORHTA KU 22
When the engine control throttle is LOW, (Idling)

IVAVATA Y IHPAT—T ) AENA DI F 4 T L ¥ —O KT 40 Immfr b < M LS,
Set the carburetor barrel so that it is opened by 1mm when the trim lever is HIGH and the engine control stick is
LOW (General guide),

AN Trim high

1/
ol P@

lmm

@ Trarany P VAT—OBI YRRy 7
When the engine throttle trim is LOWEST {Engine stops).
EZVAVATA v IHAT—T ) ANAT—OMIXF Y 7L I—DFFANRZRIIALIRICL 27,
Barrel of the carburetor can be closed at low throttle and low trim and can be completely closed at low throttle
stick.
BESTEMZTIHIEX g5 — VORI 3 BRIV —Fh—r ORI TASL £,
Adjust the mounting pesition _of EX#5 ball so that &l the above conditions are satisfied.
Y ARABE~— Trimslow

\
ST GTe

40




32

B vyFarhg—iloyvyr—3
COLLECTIVE PITCH CONTROL LINKAGE
2F gy P AT —D
When the stick is SLOW.

ATw M AD—
Throttle slow

B F Dk

L Aoy RVAFrvZERAO—IZLET,

Il A—2—-5T7AUPIZLEY,

ATwyad b —bWTA POV FIIE2RBETHE v F
O A0

L
2

&

SRy RCRISHELET.
By using this rod, adjust the length.

SH—D) -
RUDDER LINKAGE

ANO =T ERH0mmit B E LT REY, Yysr0, 71—
FORIETEHYETILZ IS MNFA IS LTHELT

&,
20mm
a0°
BNE
&
o 1 o

EEROTY VAT ey 25U ET,
ELTIH—RFqw o b adza— 7Ltk T
SBHEIZF ¥ —a hO— v 7 b ¥ — KR 5390° 1 &
BMET. Ow KOY —FREA—2~ORMMER, Oy Ko
AN A= H20mmO I EIZR O ET,

EvyFaryrA—i-3§—0Y 05—y
Linkage of the pitch control and the rudder

| EX-s || STD-S |

[Ex-8 |[sTDB |

LlA—4&—TP
2Ty a T L— b Elevator up
Swash plate

YA ROy

Mast lock

Determination of the lowest pitch

{1} Set the throttle stick to LOWEST.

#  Set the elevator to FULL UP.

@ The lowest pitch is abtained when the swash plate touches the
mast lock.

AP —ZHEWES, Y—KR— o Deb R — DR N
LLES., €A - AL OGS, Yk — 2 0p5E—
DR % AL £ 7,

If the full stroke is too much, move the ¢5 ball of the serve horn
inside.

If the full stroke is too little, move the g5 ball of the serve horn
outside.

Set the stroke to approximately 20mm. Since the stroke will
change according to the length of the gyro, blade, etc., perform
test flights and make adjustments.

#120mm

58

/

Lo s3—eH Y
Lever neutral

Set the engine control stick of the transmitter to neutral.
Attach the rod to the servo horn at the position where the rod
stroke is 20mm and the rudder control shaft and servo horn
form an angle of 90° when the rudder stick and trim are in
neutral.

41




IFVVIT—LDY V=V RV L Exs |[sTDs |
33| 2454 ¥—aY hO—LT—LDFE | Ex-B || sTD-B |

Linkage of the mixing arm and adjustment
of stabilizer control arm

B XV 7—00Y =
MIXING ARM LINKAGE

#)100mm
Approx. 100mm

R

[0
— O

¥OAME—IHEI Y CPBESIILoTEVE

TOT, ThERIGhETEY FLTRFEWY,

EERELL

R TNE S -3~ 10°

b7 I -3~ + 8T,
#% The amount of stroke may differ depending on the e

engine and fuel ete. =Y 2

Standard setting is : @? EX #26mm

For havering —3°~+10° Approx, 26mm

] STD #/24mm
For performing —3°~+8° Approx. 24mm
A

e ey

Ly AT 4R YBRAO—OFII X I T—ADEHWEPKPTAIYA—2 DO v F
PP RLHIOy P RE LTHEL XY,

Adjust by turning the ball link so that the shorter side of the mixing arm can become horizontal and
the pitch of the main rotor hecomes — 2° when the engine control stick is LOW.

ARG AW =y hA—=T—AOR%
ADJUSTMENT OF STABILIZER CONTROL ARM

EwFh Jhng TLA—F—% 7N ATy hO—
NT—AWAT a7 L — MIUERLUZCRIZD Y RORI S RBLET,
Adjust the rod length so that the washout control arm cannot touch the swash plate
at the pitch FULL HIGH and the elevator FULL DOWN.

* HHOOVEQO) -V RUFANI—FOREIE HECZZSAMFALEE
RATARAFORBIZAATHBLTRE W,
Adjust the linkage and stroke of the rods of each part to be optimal for the specific
helicopter by repeating actual flight tests.

42




34 A4 VTR NORTH | Ex-s |{sTD-5 |
Replacement of main mast [ex-8 |[sTD-B |

Remove the M4 X 15CS 2pes. from the rotor head assembly.

-
-

&

T— &~y FASSYIOM4AX15C8 28 %ML £9, ®

TAwL AT RE L RERALET, @ Remove the washout guide pin,
TALMO v Z7OMAX4SSEHAL T, @ Remove the main mast lock M4 X 488.
A4 W EYASSY, M3XBCSEHUML &£, @

SRENE

Remove the main gear assembly and M3 X 8CS,

M4X15CS\% £

TARDOwY

Mast lock &5 3

VAW AT IR }"l:"‘/w

Wash-out guide pin
3 G4y 7Y b ASSY

v .

/ ‘
ﬂ o~ ' ?, fo )73 ) o ©® Wash-out assembl
e \% / 6™~ / y

=

gt %% “
1 O Ny @— M4 X458
:fi'i / 1 X

A1 ¥ Y ASSY

Main gear assembly

%b———MSXSCS

B AL VTARMIVANIY ZOMAXASSOF XY E7, B There is a burr created on the main mast when the mast lock is
FA) TR ET. installed. File the burr to smooth the main mast out so that the
B AT vAPERIGEFAT T AMERALET. mast can be removed.
® Pull up the main mast to remove it.

T EARE

YAUTHIDERY ¥

File the surface. \‘Qh~ _ h
I
/T

TAMOw Y

Mast lock




| EX-s || sTD-S |
| EX-B || STD-B |

Replacement of center hub

4 —NT DR

35

E

o

«

Q

o

wm

o

s

. B . &

..mm%n.

ncnm5w ™ &
2B ox g g
0N e “h
MXMS .n/.m
(S =~ T - 1] N8
£8 &2 5
o v o o PO
- 4

c b o g

# B 8 B

S O O

oo

oy
@
)
@

;&WW
i

N
(S
A8

\—ﬁw f
g " & 7
vmﬂ n—.Qnu ‘

tmai 0
.r.r._.__d....u

BRI

z222%

REED

N

._,.}_m_ou_

UVX;./

= | o ]

RN

a

@
&
@

44



36

AEY KO
Replacement of the spindle

B o

© &

=
)

B

o

g

.
=

@ &

M5X 10CS (R & HI F)

M5x10RZ BN b ERL, 7L—FhRL Akl Z &7,
M3XBCEEHNL., -9 RTL—bEHLET,
gdx158=—— KL Ei 2B L ET,

AV ERLRNEY— R FTRIBEDTHEL, ZoHF) 72
R ESAL ET,

PN T AV KN E A RV RLA -2 Oy
MAEHE->THEELET,

gd X 15 8=— BN E R BIAATFX L,

A RN E L £

=P F L= ERYFITET,

TV —FhN A=A FIIZEL, MAX10KZ AN b
TEAELFET.

(Button bolt}

-4 K7b—h
Yoke side plate

AV Y A
Blade holder

o(® o 9
oo

=

0.5°

0.5°

SE: 3—7iid. A—= Y YRR HLTLE T,
Note: The yoke has a coning angle of 0.5°

| Ex-s |[STD-S |
| Ex-B || sTD-B |

Remove the M5 X 10 button bolt and pull out the blade holder.
Remove the M3 % 8CS and detach the yoke side plate,

Strike the ¢4 X 15.8 needle pin out.

After loosening the spindle holder sufficiently, remove the
feathering spindle.

Glue the feathering spindle onto the spindle holder using
thread locking agent.

Insert the g4 % 15,8 needle pin.

Replace the spindle.

Attach the yoke side plate.

Pass the blade holder through the spindle and fix with the
M5 10 button bolt.

A ENHENT—
Spindle holder

M

Thread locking age //@ [ Q’

PN

g4X 15 82— Ry
@4 15.8 needle pin
IORIZEAX158Z— KA %

FOAATEIL, o
Insert the g4 > 15.8 needle pin into
this hole.

¥ LEETBIAYOy sREEALT
WEFTOC, TxHY AR
FHTHERALC L KASRLT—% 1
BIZEHTT IV,

¥ Since thread locking agents are used
upon assembly at the factory, loosen
the spindle helder sufficiently to
remove the feathering spindle.

7Y T A RN
Feathering spindle

=% A BT —h
Yoke side plate

45




STD

0404-345

{1 , 0404-208

0404-347
2531-003

N ¥ 2500-036
‘ \ 2202 5555 007
“ o5 0404-602
2522:029 }\ 2500-061
2525-005

2524-001

0404-680{EX)
0404-001(STD)

2500-057(EX)
2500-063(8TD}

2522-010

; 2522-028

2524-014

2531-002

2524-001

2500-
090 % ®
Q @ @ %&
@
2 g
G, g J o
=20
2837041 0404-608 2532-002
0404-607 0404-603
2506-035 §>/ :: 2505-006
0404-612 2500-044 2609-011
0404-611 A=) & —\@
S N Py
= SN 2530-009 2532022
2506-034 E'h .
[ \ 0404-216 STD

@ S 2532-001 2238007

@® /Q

2500-091
2539-009

0404-554

46



1EH

11— FNo. LRI A MERREL Freicht #H E
Code No. Particulars Qty |Price(Yen)| " o8 Remarks
charge
XL 77 LiBig)
0404001 | ntiving arm (With bearing) ! 1,500 130
AAE 5 ¥—7 L — ECG-W60-L105 ARES LY== T ¢ AT
0404-208 | g4 bifizer blade CG-WE0-L105 2 | 600 270 | With stabilizer cover film
v FT-LP=13
0404-216 Pitcharm P=13 2 #00 190
AFETAHF—HR—T L N
04D4-345 § o/ hilizer cover film 4 500 190
GG A HF— R 4 K480
0404-347 | o4 bilizer bar 4x 400 2 | 100 1000
0404-553 | b—F T K+ v I~ Root end set 2 800 130
TIHHAS YT L F L=660 i o — 7R
0404-554 Semi-symmetrical main rotor blade L =860 2 6000 1400 Shrink tube completed
AREZ 4 H—2 v =T —A g
0404-601 | ¢ hilizer controiarm t £.000 130
0404-602 | 2—*/— Seesaw 1 2,800 136
SSR-IV o/ — '/ — 125X 32
0404-603 | 351V seesaw pin 5x32 ! 500 130
LR T (SSR-V) V=)= A &N
0404-604 | = - ber hub (SSR-TV) ! 3,000 190 | With geesaw bushing
F—74% k7L —b (88R-IV) H o A—F N —, Brgft
0404-605 | ¢ 1 ¢ cide plate (85R-IV) 2| a0 130 | ith damper helder and bearing
EEAE= T R v~ 5t
0404-606 Damper rubber 2 8 80 With damper inner cellar
TEW LAY RIL
0404-607 | g2 g epindle 2 1,300 130
2w PR —
0404-608 Spindot holder 1 2,000 130
7 e — KR L& — (88R-IV) K3 w7 A R ILA), (Bt
0404-608 | 510 46 holder 1 7,000 190 With drag bushing (A) and {B)
AGZAPTviiy—5x16%1.5
0404-610 Thrust washer 52X 16X1.5 2 500 0
0404-611 | 7V — F2~A—4%—2T Blade spacer 2T 4 8040 130 | 7V v 7E1l4mmA For 14mm grip
EX A ‘T'j:/’fl/— K (FRP) A
Tl =K AA—H—3T - F12mm
0204612 | g 4 800 130 For EX main rotor blade (FRP)
For 12mm grip
S3R-VU— & —~ v FAssy 1A
0404-613 | Gep IV rotor head asgembly 1set | 39800 1,000
EXixo.7r—A Brg i
0404-680 EX mixing arm ! 3,200 130 With bearing
EX A& EF 1 H— /1 —F (FRP)
0404881 | B stabilizer blade (FRP) L s 700
EX A7 7L — F L=660 (FRP) PRI -4E
0404-682 | Y rmain blade L = 660 {FRP) 2| 14800 | 1000 e iken
2500-036 | Brg. ¢3 X e@8x4F ZZ 2 1,200 130
2500-044 | Brg. g8 X gl6 x5 2Z 2 1,200 130
2500-057 | Brg. #3 X g6 2.6F ZZ 2 1,200 130
2500-061 | Brg. g4 pdx4 22 2 1,200 130
2500-061 | Brg. a3 xg7x2 FOP 2 1,200 130
2500-09¢ | Brg. g8 < 13X 4FZZ 2 1,200 130
Brg. o8 xpglex5H Z 7 A |
2500-091 Bearing g8 X ¢16 X 5H thrust 2 L.600 190
M3+ 10wty b M3 U+ MR
2505006 | 3ry nylon nut 10 200 %0 Substitute for M3 U nut
2505-007 | M4+ O 25w » M4nylonnut 10 200 90
2506-009 | FW 28X 7x0.5T 20 100 90
2506-034 | FW 13x<16x0.5T 10 oo 90
2506-085 | FW8x12%0.1T 10 400 90
2509011 | =— K/l ' 4% 158 Needlepin 4%15.8 2 300 90
2T A A W N— M2 65 (g5 — A .
2511-018 Cross member M2 %65 (with 95 ball) 1 500 L3o
2521-027 | Brg#7 5 — 2.5T Bearingcollar 2.5T 2 300 270
2522-001 | 73 ¥ A b E K M2x18 Controlrod M2x 1§ ] 500 20
2522-011 | 73/ 4 2 O K M2x80 Control rod M2x 90 5 500 90
2522.029 | 7 v A b v F M2x65 Control rod M2ZX 65 5 500 90
9524-001 | M2 13 KX ¥ M2ball rink 10 500 90
2524-014 | U R - K M2X125 Ballrink M2X12.5 10 500 90
2525-005 | g5HE— 1 H14  With g5 ball stand 4 1,000 20
y iy b AL he5 X 12.5X M3
2530-009 | pi ot bolt g5 x 12.5X M3 2 400 0
2531-001 | M3x 388 10 300 20
2531-002 | M3x 588 10 300 90
2531-003 | Mdx 488 10 300 20
2532-001 | M3x6CS 10 400 130
2532-002 | M3x8CS 10 400 130
2532-004 | M3X12CS 10 400 130
2532022 | Mdx [5CS 10 600 L30
2532-031 | M2x6CS 10 800 130
AR S o 740 b MAX35CS
3332-044 | 17, rdened drag bolt M4 X 35 CS 2 400 150
2634-007 | Max L2TS 10 100 90
FHEwFE N rM5x10
2533-009 Button bolt M5x 10 2 300 130
. &b b M3x12
2549010 | B ton bolt M3 X 12 2 300 130

47




2500-072

2532-004 f

0403-010_
2525-002
)
- 0403-085
STD 2532-028 N
Pt
a532.016_—2 = @
" @
(&
0404-614(STD) 0404-023 r\}@ﬁ j
BX 2532-033 2509-003
2509-009

2507-001

0404-684

% 2531-001
O o

0404-683 BN

% A

2530-005 3: ¢
2506-019

0404-695(EX)

0404-136

0404-137
|
(%;\ 2532-002
|
2530-004
&3 &2 &
) o
(EX) 2530-010 o
(STD} 2530-005 ( @ 0404-121
P A—p ©
S
2525-005 2531-003
404-61 E
0104619 0403-011 0404-615
2500-049
| 2500-066 @
2500-049
@
' 2532-002
0404-618
@
0404-034 2532-034

0400-004

2500-046

2529-005

)

2521-053

“®

0404-617




3— KNo. o A | | 2R W
Code No. Particulars Q'ty | Price (Yen) relg Remarks
charge
NN Sy F AT T o T
0400-004 | nrora]made clutch bell lining 2 200 270
JJAZTF7av 7 14
0403-010 | 57 5lide block Lt | LS00 190
A XRE]
0403-011 [ e ock L 300 130
s |JJBEWH G5 L 37 P Fdw FO—b7 —4
0403-084 JJ-85 W-type wash-out control arm z 350 130
FETAT—L
0404-023 Radius arm 2 300 20
FX =7 v FA
0404-034 | £ 4ch bell with gear ! 4,500 700
- | A—FHH AT A FY 97T
0404-035 Main gear for auto-rotation 97T 1 1,500 700
EXA< - FTr— 97T
0404-057 EX main gear 37T 1 3,000 700
EX 2737V =T ER s FRA T e —aff. 3777
0404-121 EX swash plate 1 12,000 270 With pivot balt, 85 ball stand a;v:l sCTeW
EX 25 K7Ow 7 A RIVAY
0404-136 | Y (fide block 1 3,000 190 | itk bushing
EXodviaffrEy
0404-137 EX wash guide pin 1 1,000 L90
A1 7 ANP=185 SKH
0404614 | ptoin mast P = 185 L 1,008 390 SK member
A—hO7FwF Assy 1 RERE R
0404-613 ] &y to-rotation clutch assembly ! 10.008 700 | with torque Timiter
T — T SR
0404-618 Auto-rotation drive shaft ! 2,800 270
A=A AT I v E—
0404-617 Auto-retation torgue limiter 1 1,60 190
Brg.F i ¥ —gl3
0404-618 Be%ring holder 619 1 2,000 L8O
WRT A7 T TR ¥ —gl8
0404-619 W-type bearing holder 419 ! 2,200 190
EXo#AvyoadrFa-L7—AN e Bre. {f
0404-683 | B¥ wash control arm o L90 | With bearing
o » EEREYEAY B
0401684 |ERT AV 2T Y | ASSY 1A o800 190 |y bR k. Max38St
¥ With wash-out pin, pivot bolt M3 x 3 8%
EX A 7 AP =185 (5058 A)
(404-695 EX main mast P = 185 (SUS hardened} ! 3,600 389
2500-046 | Brg p6 X gl12x 472 2 1,200 190
Brgi2x 6L 7o T L7
2500-048 Brg. 19 16L One way 1 1,500 190
2500-049 | Brg. gl0x 819X 3 ZZ 2 1200 190
2500-066 | Brg. 96 % #1936 2Z 3 1,200 190
2500-072 | Brg. ¢3 X g7 ®X3F ZZ 2 1200 L30
2506-019 | FW 3x45x0.5T 10 200 90
2506-036 | FW12x18x02T B) 300 90
elEET LT
2507-001 1.5 E-ring 10 100 90
N =—Fib L g2x11.8
2509-003 Needle pin 2 300 90
wTFTE - g2X11.8
2509-009 | arogved parallel pin g2 11.8 2 300 90
717 - paxa5x4.1
2521-053 | ¢ far HEX g5 41 2 300 130
EX g5 F— i
2525-002 | gX a6'ball 5 1,000 90
. o5 — L
2525-005 With g5 ball stand 4 1,000 90
P-120-1) 7
2529-005 | p13 Olring 5 300 B0
Eiavy Mkl b (DY g5 X 65X M3
2530-004 | pivat bolt (D) p5X 5% M3 2 400 90
ER v AR a5 X TxM3
2830-005 | Bivot bolt (E) ¢5 %7 X M3 2 300 90
EX bRy FFR R {AYSXaxM3
2530-010 | BY pivet bolt (A) 539X M3 2 300 90
2531-001 | MAx388 10 o0 20
2531-003 | M4 458 10 300 90
2632-002 | MAXBCS 10 400 130
2532-004 | Max12C8 10 400 130
ViEVEEPEY
2532-016 | M3x6 C81A) 2 500 120 | 5 type wash-out guide pin
2532-028 | M2x8CS 10 200 90
2532-031 | M2x&(CS 10 800 o0
2532-083 | M2.6X12CS 10 400 80
2532-034 | M3X5CS L0 400 130

49




STD

— 2524 001
afs. 0404-621
G 0404-620
2506-005 /@ 2500-094
%% 0404625 ‘/@ 2521.016
@, | C(
%:0\ fi G @ 0404-621 T S
XONCE 2521-057 l
0) 0% 2521046 2500 063
27 N ' //
W 2532-031 f 2525 002

2506-019 2531.003

Z t‘
2521-016
_0404-626 |
2532-031

0404-625 4

2500-059

0404-685

2506-005 ,@ @ H

EX

0404-122

2521-0568

2525-002 i Q

2506-019
0404-127

2532-008

2532-032

2531-003

0404-622

2506-019
0404-628
- “@/ _2532-008_

’ 2531-003
STD.EX 0404 §27
0404-629
f o
_2507-002_ 002 (¢ o
° v




3—KNo. 5 A | e | W #
Caode No. Particulars Q'ty | Price (Yen) charge Remarks
vaon1ze | EX S e Uit | 18000 | 700
0404-127 E§ §-}%;;ef;;er ! 3,800 190 ?N:iii:fgearing
EXTlLA—f—247bewh AB#1
0404143 | EX levator shaf s (A | 1800 190
ac.
0404-621 glé’v;;iv‘ef = 1 1,200 190
0404622 | Gt o e () B 5o | so | 90
0404628 | 21 e tever () 1| s | 1m0
004626 | 5 e ahan Lt v se | ow
0a0i625 | Gt et pop| w0 |z (B R Aileron lever
0404 626 ;;;; fo:q:e’ g’efe': r= 1 2,000 190
0404-627 %%;’;9’;;;:‘{;3 1| 2000 190
0404628 }_”f;;;;;ﬁ’m 1 | 2000 £90
Da0628 | B o i
0404-685 g§ ;Eil;'/rgn\/lel\:'ej: - l 2,800 190 ?J&i:fgearing
R o parpa| oo | 270
2500-050 | Bre. p3%p8x 422 2 | 1200 130
2500-057 | Brg. g3 X 46X 2.5F ZZ 2 | L200 130
2500-063 | Brg. #3875 2F OP z | 1200 130
1500-073 | Bre. gdx 8 x3F 22 2 | 1200 130
2500-087 | Brg. g5Xpl1x4 ZZ z | 1200 £90
2500-094 | Brg. g X¢7X 2.57 22 2 | 1200 130
250500 | M4 Bg ok 10 200 90
2505-006 ﬂg :;BS“;?’ + 10 200 90
2606-005 | FW 4 6% 05T 10 100 a0
2606-015 | FW 33 4.5%0.5T 10 200 80
2506-032 | FW 537X 0AT 5 300 90
2507-002 g'il;g‘; o 10 100 90
T
e [
2521-046 é’oz; dxoxs 2 200 130
2521057 é’ofl; s 2 300 130
2s21-058 | [ —4X6XS 3 100 130
2524001 [ M2 H ks ¥ 10 500 80
2525002 | EX ﬁg Qaﬁ & 5 1,000 90
2531.008 | Mex 458 10 300 90
2532.002 | M3%8CS 10 400 130
2532-003 | M3x10€S 19 400 140
2632-008 | M3x25C8 10 400 130
2432.031 | M2X6CS i0 800 90
2532.032 | M2x12C5 10 800 90
2532.032 | M2x12C8 w | 1200 130
2535-002 ﬁg : !ig E:Zjnteg';juil]t screw (Black) 10 100 90
2539011 guft;:; vh Moxs 2 300 90

51




0404-650

0404-686(EX)
0404-630

0404-636

2532-002
> 2532-045(EX)

2511-020

ha

2532-002
2532-045(EX)

w w8 2534.008

2505-006
01
@h\

[

0./
@@ 0
2511-

~, .
g 0404-638

™~

5
M

0404-636

0404-636

2632-002
2532-045(EX)

0404-648
ot/ e
e
‘\/
\ \@
(Carbon) 0404-649

0404-887( — R L/ NEX)
0404-631

2532-003
2511-007

2532-006
2532005~
0404-205
2532-005 %
< 0404-698

0404-688

2531-002 .~

0404-333

0404-027 0404-696

52



71— KNo. & & ABC| @ | g5 G %
Code No. Particulars Qty | Price(Yen) | ‘%€ Remarks
charge

Dd0dgeg | F¥THT TR L 300 270
Gyro mount

0dod-027 | XY ESTTH Y 2T 4 300 130
Skid pipe cap

0404-205 | 7T (v FETASSY 1| zso0 | Looo
Landing gear assembly
AFw Koy b

0404-206 Skid foot 2 1,000 700
ZEFv FR77 (Pm .

0404-333 Skid pipe (Black) 2 1,600 700
SX (L7 7N

0404-526 §X (L) angle 2 1,800 270

0404630 | 7 A z | so00 270
Serve flame

papa-ga1 | AT T V=4 2 5,000 270
Main frame
ARTV—b

0404-632 Mechanical plate 1 1,200 130
AT F T

0404-633 Switch plate 1 500 139
H—ERifBH =17

0404-634 Servo mounting stand H=17 2 2,400 130

0404-635 | 2 ORT L b A gT 2 500 130
Servo mount spacer 3T
Z2OxAN-L=915 :

0404-636 Cross bar L=91.5 2 2,400 130
21 A A—L=39

0404-637 Cross bar L= 29 2 2,000 130
PORAAR—F Oy

0404-638 | 1\ es member black ! 2400 130
[ 3EE N

0404-648 Fuel tank 1set 1,600 270
EPEL D

0404-649 | £ 01 ank rubber cushion ¢ 500 130
— R L&L
F— T RN~

0404-650 | 1oi1 boom holder ot B 190
EXY—FE7 L —d(h—E)

0404-686 EX serve frame {Carbon) 2 22,000 210
EXAA 7L —A(H—KN

0404-687 EX Main frame (Carbon) z 20,000 0
EXZ-F - o¥¥ust 1.8

0404-688 | py landing gear set laet | 3900 1,000
EXAEw b7 F oy 7t

0404-696 EX skid pipe 2 1,500 T00 With cap
EXA¥v b7u b

0404-697 EX skid foot 2 1,600 700
EXZ% 7 F i F

0404-688 EX skid band 4 80¢ 270

2500.085 | DTS 88X #LOX4F 22 2 1,200 196
M3 O T

2505-006 M3 nylon nut 10 200 90

2506-004 | FW 3xB8x0.5T 20 100 90

2506-010 | FWax9xIT 20 200 a0

2506-032 | FW 6587 x0.4 ’ 5 300 90
PO A A —~MIKIR

2511-004 Cross member M3 38 2 00 180
POR A HN—M3IxX64 P

2511007 | o e member M X 64 2 500 190
S OA AL A—-MIx30-8

2511-014 | 5/ oos member M3 % 30-8 2 500 190
H#OAA A —M3x46

2511-019 Cress member M3 X 46 z 500 £90
AREIVORA L — MIxXd6

2611-020 Hexagon cross member M3 % 46 2 500 190
717 —83.1Xg6x 10

2521055 | 0 lar ¢3.1% 96 X 10 2 200 190
e KL FM2Xx125

2524-014 | B tink M2 12,5 10 S00 %

2531-002 | M3x 588 10 300 90

2532.002 | M3xBCS 10 400 130

2532-003 | Max10CS 1¢ 400 130

2532-004 | M3 12CS8 10 400 130

2532-005 | M3x 16CS 1¢ 400 130

2532-006 | M3 20CS . 10 400 130

2532.028 | M2x8C8 104 800 40
M3 8CS(F % ) RHA4 ¥ M A7 O SR ERFT

2532-045 | nra 3 8CS (Titanium) 10 | 1000 130 | Nt 10 b used st places with torque fromthe RH ete.

2533-008 | M3 16TS 10 100 130

53




EX(FRP}

2532-015
2508-010 0404-669(STD,EX)
0404-692
2532-006 0404-669(STD.EX) &
. i , @@
>, Q < \ .
g
0403-069
0403-069
Q 0404.691
{Carbon)
o 0404-022 0404-694 (EX)(#7—7H )
® e 2505.006 o /0204651 (5TD)
R “6 2506-010
& 60 2532-001 (<)L b ) (For belt drive)

<& < 2524-015

2523-015

2534-015
0404-643

0404-656 ( T A DA
(Rubber only)

0404-665

0404-563

2500-044 (Brg &)

(Bearing only)

0404-656 (T LD H)

{Rubber only}
0404-149

0404-690

2500-044 (BrgD &)
{Bearing only)

2521-059

o&k 2505-006
e __orp— 0404-672
0404-022 / X e sl

0404-652
-~

2532-034 (A4 TR 2 4 TH)

(For pipe drive)

-~ EX

’

0404-142

0404-644
2506-010 2531.001
o 2505-001
2526-004
By G 2507-002 0404-653
¢ g
2531.003
s
@ @ 500068
= 0404-842
2511-020
2500-068_{&) V
0404-640
0404-639 2532-028
0404-647 & \0'\%
G, 2532034 |
«lry o
@ G 2506-010
g S 0403-010
\ 77wV RS Useflange
0\ 0404-645
2511-020 2531-002
2500-045

25606-010

; . 2532-002

0403-018 d b

2500-045

2500085

54




2 KNo, & & Am | | ER o %
Code No. Particulars @'ty |Price (Yen; Telg Remarks
charge
AR —=FYIBTINN M)
0403-018 | o) ter gear 18T (For belt drive) ! 1,300 180
0403-019 { JJ-19% 4 3 27— ) —gT JJ-19 timing pulley 1 300 180 {77 > Y{#H Using flange
RREY g Ao, felE el
0403-068 Stabilizer set ! 1.800 a0 With horizontal and vertical seal
0404-022 | /3¢ 7732 K Pipe band 3 500 190
EX#H—hwF—A7T—LTlL—2 [E:S
0404-242 EX carbon tail boom brace 1 set 8,000 1,000
EX #—~ReF—AKF1 777
0404-149 | oy 2t vhon tail drive pipe ! 9.:800 1.000
0404-561 | 2 =7s5—+-/~7 55 Universal hub g 1 1,200 190
- {7 FE7 4 7Big. A1 K 124
0404-663 Pipe drive bearing guide 1 set 1,200 190
N A—F 18T T
0404-639 Counter gear 18T (For pipe drive) ! 2,200 180
N . : RL&1 :
NG E—FYir—Ans 7R An—H—{f
0404-640 | v pter gear case {For pipe drive) Ef(!:k | 800 198 | with spacer
A = A T I0TR) a— e F
0404-641 Bevel piricn gear 20T (R) ! 2.000 140 Withroll pin
AR F L F 20T O— b
0404-642 Bevel pinion gear 20T (L) L 2.000 130 With roll pin
FH—T R NHS Kby
D404-643 | g dder contral guide set ! 400 180
P E—F ¥ Assy (/37 TR 18
0404-644 Counter gear assembly (For pipe drive) 1 set 8,500 27
0404-645 | 7 22 /7 -1 --18T g6 Timing pulley 18T g6 1 2,500 190 77 wi/{t Withflange
. . < RL&L .
P B—F rhr— 2SN By ARt
0404-646 Counter gear case {For belt drive) E?c{': L 800 180 With spacer
. 2K Y Assy (~U R RD 1A
0404-647 Counter gear assembly (For belt drive) 1 set 4,600 270
I F— T — L5t T L=8D5
0404-651 Octagonal tail boom pipe L =805 ! 1,600 1,000
F=NF—AF—AL v b L=500 —3F N4
0404652 Tail beom brace set L = 500 2 1,500 1,000 With terminal
EIEY N A=Y, B, A7t
0404-653 Urniversal shaft ! 1,000 199 With universal pin, rell pin and collar
F—NKZ 4 734 TASSY L="785(5US) 13X
0404-655 Tail drive pipe assembly L =783 (SUS) 1set 9,800 1.000
0404-656 | /37 7K 5 4 7Brg’ — A Pipe drive bearing case 2 500 19¢ | T4 — A Rubber case
F—I K34 7254 7 L=7858U8)
0404-666 Tail drive pipe L =785 (8US) ! 3,300 1,000
0404-669 | 1 — 7125 #— /- EAGLE 2 decal 1 2,400 270
T=hF=AT—Aa—3FN
0404-672 Tail boorn brace terminal 4 400 130
0404-689 | EX2—/{—4% - /7p7 EX universal hub ¢7 1 1,200 139 n—It{d Withroll pin
EXT— N K317 7 ABSYL=T85(h—K )
0404-690 EX tail drive pipe assemhbly L =785 (Carbon} 1 12,800 1,000
0404-691 | EX 15<--‘J-'E_3‘§_(FRP) EX horizontal stabilizder (FRFP) 1 3,200 270
0404-692 | EX E£HIEH (FRP) EX vertical stabilizer (FRP) 1 3,400 270
INEF N T4 7 L=BDB (K1)
0404-694 Octagonal tail boom pipe 1.=805 (Carbon) ! 6,500 1.000
2500-044 | Brg g8 x@l6x 527 2 1,200 130
2500-045 | Brg. g6 X pi5x 5Z% 2 1,200 130
2500-068 | Brg. g5x 013 X 4ZZ 2 1,200 130
M2F b
25605-001 M2 nut 20 200 9
2505-006 | M3 #1003 b M3 nylonnut 10 200 90
2506-010 | FW 3% 91T 20 100 90
2607-002 | EY . 7¢d E-ringod 10 100 @0
ANEIOA A -M3X46
2511-020 Hexagon cross member M3 x 46 2 500 190
25621-069 | 17 —7x8x10 Collar Tx8x 10 2 600D 13¢
F—A I bO—AOy K L=1200 (7 —d ) TUvALTaqr b
2523-015 Tail centrol rod L =1200 (Carbon) ! 3,000 1,000 With adjust joint
2524.001 j M2oOy Fx > M2balllink 3 250 130
2624-015 } T 4+ A b3 - b g2 Adjustjoint g2 2 400 130
2626-004 § A b wi—a5x 12X 10 Stopper p5xX 12X 10 1 300 g0
2531.001 | M3<388 10 300 90
2531-002 | M3 %588 10 300 90
2531-003 | M4 458 10 300 g0
2532-001 | M3=6CS 10 400 130 | ~J+ 24 7REH  For belt type fixed
2532-002 | M3x8CS 10 400 130
2632-006 | M3x20C8 10 400 130
2532-015 | M3x15C8 10 400 190
2532-028 | M2x8CS 14 800 130
2532-034 | M3x5CS 10 400 130 | /51 F4 1 7EER For pipe type fixed
2534-015 | M2x6TS 10 100 90

55




EX

0404-693

w
@ 0404-663
7

2532-015

2505-001
2521.060
S 0404:323  9530-028 2509-012
2531-003 /2607001
2500-061 2500-092

2505-006

l\ 2500-065 @
ZA 2505-001
Q. QL

\% 2507-003
2500-070 S )
2 0404-659
——STD

g

@\ % 0404-659
‘ 2506-005 2539006 _- E
2506-004 Q@ 2500094 2506-017

2500-093

g = S g25:-».2.039
\0404-566 Z
J2)2-90D 2531-001 \ 2521061

0404-6857
- 5%

2500-068

0404-654

2526-005 @‘

0404—653 2500-068

0404-642

%\_.& e
2531-003 - ()
(D) 0404-660 (@
2531-002 \ 2500-068

_0404-313

i

©
g




- K No. @ At | ity [ EE W%
Code No. Particulars @ty |Price (Yen) | " [*I& Remarks
charge
0404-313 | T M HEVAY T AR 4y 0 1 700 270
Tail gear box cap
Ty F7L—FERA A e —{f
0404-322 Tail pitch plate boss 1 1,200 130 With collar
G404-328 | 7 LS 1 800 130
Tail housing
T -- AT - F L=92 -
0404-566 Symmetrical tail blade L=92 z 500 180
AANE R ¥ 20T (R) o= ff
0404-641 Bevel pinion gear 20T (R) 1 2,000 130 With roll pin
: AN = ¥ 20T (L) Ll 2 5t
0404-642 Bevel pinion gear 20T (L) L 2,000 130 With roll pin
. LA el e 7 R 17, T— bk, 2z/5—HY 2 ATt
0404-663 Universal shaft 1 3et 1,000 190 ‘With roll pin, universal pin and collar
F— 2 1% H3—. O—ik it
D404-654 | 141 second shaft 1 set 1,000 190 With collar and roll pin '
0404857 | T EYA 22 1 | 5000 270
Tail gear box
a6y | T E Y FLSSR T TRD
0404-668 Tail pitch lever stay (For pipe drive) 2 800 190
Tty F L3~ {A)(B) Al TRV FT v 7 b
0404-859 | 11.1) piteh lever (A) (B) B2 800 190 | with tail pitch shaft
F L F L s {C)
0404-660 Tail pitch lever (C) ! 2,000 190
F=AEyFI 7w b FEw FIL—h, =Nt
0404861 | i1 piteh link st 2 500 180 | with tail piteh plate and needle pin
F T b= KRSty b AB#2
0404-662 | 7451 rotor blade holder set AB 500 180
Each 2
j T F ¥ Assy (/531 T 13
0404-663 Tail gear assembly (For pipe drive) 1set 24,800 700
aa |EXF - LK L=05(%—R>)
0404-693 | pY tuil rotoe biade L= 95 (Carbon) 2 | 4B00 130
2500-061 | Brg. g4 X g9 x4 ZZ 2 1,200 L30
(11 Brg. p4xg9x4H 25 A b
2500-062 Bra, g4 %69 x 41 thrast 2 1,200 L30
2500-065 | Brg g6 Xgi0<3FZ2Z 2 1,260 190
2500-068 | Brg g5<gl3 x4 27 2 1,200 130
2500-070 | Brg. ¢3xp9x30P 2 1,2G0 L30
2500-092 | Brg. 92X ghx 2 OP 2 1,200 130
2500-093 | Brg. 42X p5x2.3FZZ 2 1,200 130
2500094 | Brg. g4 X @¢Tx2.5FZ2 2 1,200 130
M2+ b
2505-001 M2 nut 20 200 90
- M3Ffa>Fv b
2505-006 M3 nylon nut 1¢ 200 a0
2506-004 | FW 3x8x0.5T 20 100 an
2506-005 | FW 4 x8x 05T 10 100 90
2506-0LC¢ | FWaxgx1T 2 100 a0
2506-0L7 | FWelL7 20 100 90
E-J . ¥al5
2507-001 | e S8 10 100 90
] EVv 7 g3
2507-003 E-ring ¢3 10 100 a0
TVHEATE EXLLE
2508-0:2 Groeved parallel pin 2xX11.6 2 800 80
Ho--2xAX1.2
2521-060 Collar 2x 3% 1 8 2 300 130
F1 7 —5%8X25
2521-061 Collar 5X 8% 2.5 2 300 130
A by A—g5 R 12X6
2526-005 Stopper 65X 12 6 2 ano 130
2531-001L | M3x 358 10 300 90
2531-002 | M3 x 588 10 300 90
2531-003 | Mdx 488 10 300 130
2532-0156 | M3 x15CS 10 400 130
2532-028 | M2 x 8CS 10 80O 90
2532-039 | M2.6x6CS 10 - 400 90
M2x6 i b2 2 237
2539-006 | 315 & chouldered truss 2 500 130

57




EX

0404-693
{ (1404-668
2532.015
2505-001
25621.060
2531-003 0404-323 5559 028 2509 012
= 7 2607-001
n _—
0404-661 Y
2500-061 2500-092
2500-062 ] 2500.065
06
e ® 2505-001
2506 003
@ 404662 ® 2507-003
2500 070 L
2505-006 — e % , bi0s650
—STD N4 2532-028
\ 2500-093
|
2506-004

2500-090

2506-005
2500-094

\0404—566 :
' 9 &) 2532-039
/ 2521-062 [ é 0404-667
o

0404-673

0404-666

(@

2504-025
. &
® o
2531-002 P . 0404.660

o
&

58



b3as

3— K Na. IR AR ERRT) Fretght W&
Code Nao. Particulars @'ty | Price (Yen) 18! Remarks
charge
i Ty F I~k
0404-320 Tail piteh plate set 1 2,800 190
Tl uFTL—MER
0404-322 Tail pitch plate boss 1 1,200 180
0404323 | 7Y s L 800 130
Tail housing
wHF -7 L — K L=92
0404-566 Symmetrical tail rotor blade L=92 2 500 180
Ty F i —{A) (B) Al Ty F e 7 B AANLL (BIZAY)
0404-659 | ri1 piteh lever (A} {B) Bz ROD Y90 | With tail pitch shaft (A)1, (B)2
Ty AL A—(C)
0404660 | 1) biteh laver () 1 2,000 190
N Fab i SRR b FibEwFF L=, == R0
0404661 | 111 niteh link set 2 500 130 | With tail pitch plate and needle pin
oy | T T L = KL AB#2
0404-662 | T4i) blade holder set AB 500 190
Each 2
" F—N TV 18T b b A7 Y -
0404-664 Tail pulley 18T g5 ' 2,800 180 With set screw
Tl A= R dL R
0404-666 Tail unit (For helt drive} 1 3.600 130
Tk F L= AF (0 b RD
0404-667 Tail pitch lever stay (For belt drive) ! 1.200 130
ao | T L= b Assy (LR RD 15
0404868 | 7 i) it assembly (For belt drive) Lset | 2HA00 700
g | P 7 b T
0404-673 Tail shaft 1for belt) ! 8,600 190
o JEXT LT L —F (h—T ) .
0404-693 EX tail rotor blade {Carbon) z 4,500 130
2500-061 | Brg. g4 x @9 X 4ZZ 2 1,200 194G
9500 Breg. oaXedx dHZ 7 2 b
2500-062 Bre. p4 X g9 4H thrust 2 1,200 130
2500-065 | Brg. 66 < gl xX3F ZZ 2 1,200 90
2500-070 | Brg. 03> g9 30P 2 1,200 130
2500-090 | Brg. g5 x gl x4 FZZ 2 L,200 190
2500-092 | Brg. p2xa5xX20P 2 L2200 130
2500-093 [ Brg. p2x a5 2.3F ZZ 2 1,200 L30
2500-094 | Brg. g4 X 97X 26FZZ 2 1,200 L30
& 3 700+ 83M 1800-UK
2504025 | Timing belt S3M 1800-UK Lo e 0
M2-h- |k
2505-001 M2 nut 20 200 80
Py M3tz +u)
2505-006 M3 nylon nut 10 200 90
2506-004 | FW3x8x0.6T 20 100 80
2506-005 | FW4x6x 05T 10 1,000 90
2506-¢17 | FWal 7 20 LO0 90
- B-1 Y Y815
2507-001 E-ring 415 0 100 80
" EV el
2507-003 E-ring ¢3 10 Lon 90
TVPTE 2% 118
2509-012 Grooved parallel pin 2% 11,6 2 500 90
f 7 —2x3Ix1.2
2521-060 Collar 2x 3 1.9 2 300 136
719 -5xEX85
2521-062 Collar 5% 6% 85 2 300 139
2531.001 | M3x 3858 1¢ 300 90
2531-002 | M3 588 10 300 . 96
2531-003 | M4 458 10 300 99
2532-015 | M3x15C8 10 400 13¢
2632-028 | M2x8CS 10 80O 90
2532-03% | M2.6x6CS 10 400 90
M2xGRelE b 723
2539-006 | 315 % & shouldered truss 2 500 90

59




0404-402
o 0404-671
2631-003 2532-021 @®..

4'_ @\ g
0404-403 (§78) 0404-063 <
(Optional) 0404-545 Q 0
) - 404
; 0404-010 @ /\ . Qa5aT
@ 2505-001 C&\ %
é) 0404-011 (T > ¥ D) @

{For ENYA)

- %
\ 2533-003
0404-012 ] / o
(YS.0861SX ) \ ol
=7 (For Y5 and OS618X) -

0404-118

2538-002 5
@, g |

2534-003

1 .;'_ (‘?
0404-044 2532-028
T2 ¥R
Engine (Optional) 2522-012
0404-669
o
[EES R S
Y ?
M
%_I : gxg wrOES
@ ® moiana ﬁ 2522-006
0404-870

60



&

%-* Ko, i £ )\'ﬁ( \'ﬂ_!ifﬁ( 1y Freight # £
ode Ne. Particulars Qty [ Price(Yen) charge Remarks
0404-009 gO:I;:I; c:"u'frjs‘eﬂtt?:;:) g?i\iket 1 300 130
COI10 | G ey v Fon O L[ w0 | e
D00l | Oy wesher (hor BNY Al L
0404012 | &7 ey washer (For 15, 05, B18K) NN E
HER T — ) v RL#1
0404-044 | Dy;visional type coolong cover o 700
o [
oaoa118 | EXZ--) ;f:: 7Y 1| 2000 390
0404-307 gn’gl;e/miit/ b 1 2,500 700
v [$8 45 * A7 T | o B
0404403 ggg sizt;ir;ﬁ i 1 2,000 620 gﬂfs separately
2505-001 ﬁg ;‘; ¥ 20 200 20
2522012 goit':or\rgdﬂ;;g?xgs § 500 90
2524001 | M2 0 i 10 500 20
2531003 | M4x 458 10 300 20
2632-003 | M3x10CS 10 400 130
2532.021 | M4x10CS L0 800 130
2532.022 | M4x15CS Lo 600 130
2632-028 | M2x8C5 10 800 90
2634003 xgigg A 1o 100 90
2538-002 ﬁg i g glél‘xzr;:;rsunk scYew 10 200 %0
T
0404-669 | 1o T NET BN 1| zdo0 270
0404-670 g}i}igg ?ﬁ?é\fzction manual ! 1,200 270
oo [ o [ [
2505001 | MEF 2 20 200 20
2633-003 | M2Xx8PH 20 100 90
psza-00l | M2ity B2 F 10 500 90
2532031 | M2x6CS 10 800 90

61




BT < BB @A T —
EOR—-AkRExt HIRO30 UmneED

WA oo e

HIRO30 TEL.(0847)41-74004% FAX:A1-9367  TEL.DBA7-41-7400 FAX:0847-41-9361

199628 Wik
1996¥9R M5k
Fourth Printing February 1996
Fifth Printing September 1936
Printed in Japan



